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Fr Ity
Chassis With Cab

s g % F = y & & W 85t | Eikg
Key Parts No. Parts Name @ty |Weight
F33 P641051000 |#r7Hny Chassis With Cab Ass’y

1|F33 P641048000 |F+TfHirvy Chassis With Cab 1 FV

2|G00 P541904150|73% Bracket 1

3[GO00 P541905400 | 7349k Bracket 1

4|HO03 P544311000 |&=H3a—2 Yoku 1

5|H81 P541577000 | 7L 7074% Flexible Wire 1 1

6 | H70 P541904200|%axs} Gerommet 1 M

T|H21 SABO0B804060 |[AAHELE Bolt 2 W8

8|H21 SABO0B802560 |AA+HLk Bolt 2 3

9|H23 SBA0812100 |~ &F+vt Nut 4 W8
10 |H24 SBK0800220 |/ 3% Spring Washer 4 M3
111G00 P541906520 |#&2BUIR b (&) Bracket 1 2
12/G00 P541906530 |2 BAE b &) Bracket 1 2
13(M27 P541904780 |#8+—x Hose 1 MSE
14 |M2T7 P541804790 |#88+k—-x Hose 1 MH(
15|J37 P541904750 |+—xgEF Joint 1

L6 (J37 P541904740 |k—z@F Joint 1

17|M50 P541904800|/3vF Band 6

18|H21 SAB1203060 |Af#fLk Bolt 7 M12
19|H23 SBA1212100 |7A&F~h Nut 7 M2
20 |H24 SBK1200220 |/¢xEEe Bolt 7 W12
21|G00 P541906780 |47 Pipe 1
g
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T—=hFRALT7HTR (DA 7)

Gate Valve Ass'y

% |8 2 & = ¥ & €& 155 | &g G
key Parts No. Parts Name ¥ OB Weight Res
L73 P633011000 | #— b 7@ S Gate Valve Ass'y 828
1| H21 SAD1206030 | A& it & 41 k Bolt 2 M12X

2 | J21 P533407030 | L — Plate 2
3 | JS55 P533906740 | 7w & 4 Bushing 2
4 | H21 SAB2012540 A& AL b Bolt 1 M20X
5 | H2l SAD0B01230 | A AH =+ b Bolt 2 M8X1
6 | H23 5AB2012100 | A+ » b Nut 1 M20
T | H21 SAD2405530 | AmAH &+ b Bolt T H24x:
8 | H24 $BK2400220 | “3x s Spring Washer 7 M24
9 | GO0 P533421000 | 754 o h( =+ F) Bracket 1 17
10 | J50 P533906430 | chzmgy Hollow Shaft 1 22
1 1| H24 SAK0800220 | N2 s Spring Washer 4 M8
12 | H2l SABOBO1660 | Afy# Bolt ) 4 HBX16
H85 P533008000 | X b vt —fAwr 2 Stopper ASSY 1 we(
1 3 | K60 P533415000 | L s¢— Lever 1
I 4 | H85 P533414000 | 2 ph wst—ir— 2 Case 1
15| 620 P533907970 | w =771 — Wear Plate 1 25
1 8 | J21 P533906440 | +— 71 — Key Plate 1
1.7 ] H21 SAD0802030 | A& AH & 4L k Bolt 2 M8X20
1 8 | H21 SAB2007040 | A4 b Bolt 1 M20X7
19 | H23 SAB2012100 | Af+ v p Nut 1 M20
20 | H2l SAD100B030 | A AH %+ b Bolt 2 M10x80
2 1| H21 SAD1003530 | 75 A4 & F I b Bolt 4 M10X35
2 2| 125 P533908650 | # 5 — | Collar 9
2 3| L20 P633009000 | B ¥ —MIr&Cylinder ASSY 2 BEQ
2 4 | H2l SAD1403030 | AMmAH =4 k Bolt 8 H14X30
25| M72 P533906610 | O —y > » 0-Ring 1
2 8 | J55 P533908450 | BA 7y o 4 Bushing 2 3
2 8 K81 P533908000 | w =7y >4 Wear Ring 1 4
29 G20 P533909750 | x & L — ¢ (H) Scraper(R) y 8™ ron 1 1
30 [ 620 P533909740 | X 2 L —s¢ (%) Scraper{L)} Type 1 1
29" | MT1 P533909480 | =4 L — ¢ (F) Scraper(R) 1
30° | MT1 P533909470 | 24 L —s¢ (&) Scraper(L) | Y y 72 1
31" | G20 P533909600 | WA K (&) Push Plate } Rubber 1 1
32" | 620 P533909590 | @ AIR (&) Push Plate type 1 1
33 | H2l 5ADI1202530 | ABAH = Hiu b Bolt 14 M12X25
3 4 | H2l SADI202030 | AMAHEHELF  Bolt 14 '
35 | L73 P533909760 | S,¢1 S Pipe 1 89
36 | J26 P533908760 | 2y —7 (3) Sleeve 1 1
3 7 | J26 P533908070 | 2y — = H H Sleeve 1 1
38 | L23 533909030 | YU Y& —xv K Cylinder End 1 | 101
i =
= o1 . T o = THEiL ACOCDE
+T9IE0710333
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ot — besuL FEEIT S (D57
Gate Valve Ass'y

R

|
& F 5 #f 2 £ l&45 | Efkke A
Parts No. Parts Name B | Weight | Remarks
M71 P533906410 | +%w = Packing 1
H90 P533907390 4 F Liner 1 |
H21 P533908480 | ABATA L b Bolt 6 ML12X40 ¢
H24 SBJ1601100 | EEE& Plain Washer 6 M16
H24 §BK1200220 | ixms& Spring Washer i M12
H23 §AB1212100 | AAF w b Nut 6 ML2
G61 P533906510 P ER Clevis 1 2
L20 P533093000 U R4 Cylinder 1 36 | @i
J53 P533906560 DUF w5 DU Bushing 2 MB4020
H25 P533906490 B Pin 1
H32 SHM1000220 FU—=R Zw 7L Grease Nipple 1 A-PT1/
J53 P533906450 T Bushing 2
H21 SAD0802030 | ABAH=# k Bolt 8 MaX20
630 P533906480 AP Y—=Hsi= Dust Seal Cover 1 3
M71 P533906620 YA b= Dust Seal 1
K81 P533906540 oty i g B S BV E o Distance Ring 1
M7l P533906620 | ¥ 2 b ¥ — 4 Dust Seal 2
H32 SHM3000220 | U —x =« 7)1 Grease Nipple 2 C-PT1/8
J22 SAHO400110 | CEI v Clip Ring 1 WA 4
H21 8CG0820320 NERMEEDE S Set Screw 8 MEX16
H24 P533906890 | E& Washer 3
H21 P533910280 F I b Bolt 3
KBL P533906410 (Fzx 4>z v Distance Ring 2
H21 SAD2004030 | A& ZHEu b Bolt 2 M20%40
J55 P533906200 Ty ¥a Bushing 1 9
G30 P533906470 Y=l -z Seal Case 1 T
M71 P533906660 FZPby— Dust Seal 1
M72 P533906650 O-1y ¥ 0-Ring 1 260
H22 P533907490 | (k¥ % Set Screw 2 M16X12
HO0 P533906280 | EZ> o + Driving Lingr 1 42
M72 P533906640 oO-y D-Ring 1
H21 SAD0802030 NE A E R R Bolt 8 MBX20
F11 P533309720 | % — poivey o > Gate Housing 1 158

AMYALTH ONA EETOHOHACODCOE

A
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F=brRLTHIE (D3AT)

Gate Valve Ass'y

—

75 # & F 5 ® & & B = WAt ke W =
key Parts No. Parts Name 5 Weight | Remarks
1 H21 SAD1001630 | ABANRfF=HNL b Bolt 2 MLOX16

2 J21 P533906300 | ¥ —F L — b Key Plate 1

3 | K81 P533906850 | R& vy & Driving Ring 1 L7

4 | J50 P533906220 | R A bZ Thrust Bearing 1

5 | MTO SHD2900120| /Y9 27w 7Y » % Back Up Ring 1 « | P290

B M7T3 SHB1290020| O -1y »» & 0-Ring 1 P290

T M30 P533906260 | X b v Pistn 1 15

8 M73 SHB1285020| O —Y » & 0-Ring 1 P285

9 | MT0 SHD2850130 | Y9 # 7w 7 U » % Back Up Ring 1 P285
10 G30 P533906590 | ¥ &2 b —uL Dust Seal 1
11 J50 PS533906580 | BRE 4 & Bearing 1
12 G61 P533906460 | Z L E = Clevis 1 2
13 H21 SCG0820320 | RARfA =1k %2 & Set Screw 1 MaX20
14 J22 SHA0G20210 | CE g Clip Ring 1 H 62
15 H25 P533906970 | £ Pin 1 1
1 6 | H32 SHM1000120)| Y —X =w 7 Grease Nipple 1 A-PT1/8
17 GO0 P533382000| 754 » b Bracket 1 2
18 H21 SAD2004030 | RAXRXfF=H I b Bolt 2 M20X40
18 H21 SADI001430 | SRARfAEHL b Bolt 4 M10X14
20 E45 P547751000 | sEEER A » F Switch 2
21 H21 SADL606030 | ;sANfFE2+H N b Bolt 12 M16X60
22 H2Z1 SAD1606030 | 7B fT & HE ) b Bolt 4 MLBXGO
g3 H32 SHM1000120 | U —Rx =< FJ Grease Nipple 2 A-PT1/8
2 4 J55 P53IV06T00 | 7w v a Bushing 2
25 H32 SHM3000120| ¥V —2R =w 7J Grease Nipple 1 C-PT1/8
2 6 | H21 P533906310| &« FAHEL P Set Bolt 1
27 GOD P533407000 | 754 » b Bracket 1 12
28 H23 SAB1212100 | A&+ v b Nut | M12
29 H24 SBK1200220 | »“xE & Spring Washer 4 M12
30| GOD P533386000| Y54 v k Bracket 1 33
31 I55 P533906210 | 7w i 2 Bushing 1 g
32| G30 P533906630 | %7 L —s% Scraper 2
3 3 G30 P533906250 | & — A Hs3— Seal Cover 1 20
3 4| L20 P533091000| >V » ¥ — Cylinder 1 45 | BMIz15E
35 M22 P533367000 | sE N1 7 Pipe 1 10
36 H21 SAB1604040 | B NfFEXHI b Bolt 12 ML6X40
3 7 | H2l SAD1203030 | AAARM=HL b  Bolt 4 M12X30
3 8 H24 SBK1200220 | /AR E & Spring Washer 4 M2
39 H20 P546409020 ) 7L — b Plate |
40 M22 P533420000 | ¥ FHH — p Pipe Snppot 1

A

& JAMUALCTH ONA EETOHOHACOLCODE
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F—=bF2RN7THITE (DALT)
Gate Valve Ass'y

75 B E E B B & & L& | Eikke i
key Parts No. Parts Name # & | Weight | Remark
4 1 HZ21 SAD1204030 | RBfTEH L b Bolt 4 M12X40
4 2 H20 P546409040| 7L — b Plate |
43 M22 P546409010 | «¥4 &7 Pipe 1
4 4 H20 P546409050 | 7 L — b Plate 1
{5 F10 P533906830 | r— v & Casing 1 67
i
P g —
e ZAMYACTH OANA EETOHEHACOCDE
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BEvY ¥
Lock Cylinder

#® & & S B & & W 165 | Ekie| & 3

Parts No. Parts Name £ Weight Remarks
L20 P633009000 BEYY »#4#iL& Cylinder ASSY 2
G30 P533907790 ¥R b= -Dust Seal 2 20X28%4.5
K81 P533906360 DxTUVY Wear Ring 2 PB201-5K-
J25 P533906530 17— Collarg 2
631 P533907780 MAE Cover 2
G30 P533906380 FAF—N Dust Seal 2 50X328X5)
J11 P533907770 FZxbkroy F Rod 2
M70 P533907800 | /Sv ¥ ¥ Packing 2 2042815
G31 P533408000 7psi— Cover 2
M72 SHBL060020 Q=Y »r 0-Ring 2 P60
M73 SHDO600120 Wy ZTw Uy Back Up Ring 4 P&0
L20 P533907760 Y V- Cylinder 2
M72 SHB2070020 o=y 0-Ring 2 G70
MT3 SHD0T00220 Ry 2 Fw Yy Back Up Ring 2 GT0
J55 P533906350 Twira Eushina‘ 2 MB 503001
M70 P533907810 e F Packing 2 50X6018
M7T3 P533906390 Ny Ty 7Yy Back Up Ring 2 50X60%3
HZ1 5AD0801230 ANBASEERLE Bolt 4 MBX12
M62 SKMT008100 NARRESZY Plug 2 PT1/4
L70 P533097800 y—=F o b Seal Kit 2 1.2.5.8

12. 13.1

JAMYALCTH ONA EETOHEHACDCODE

A
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BABA Y » &
Open & Shut Cylinder

BFs F & F 5 # & € R &9 | Wk
key Parts No. Parts Name Qty |Weight
L20 P533093000 YUY¥—#MIE  Cylinder ASSY 1
1 [ JI1 P533093010 EXbrowk Rod .
2| J11 P533093020 |#%Aow K Rod 8 M
3 | H23 P533003030 | AA+wv b Nut 8 ]
4 | G30 P533093040 F—3 Cover 1
® | M75 P533093050 TovaHAs v b Gasket 1 G
6 | G30 P533093060 | ow KFaH.<— Cover 1
T | L20 P533093070 | ¥y v&— Cylinder 1
8 | JOO P533093080 | ¥+ 7 F Shaft 1
@ | M70 P533093080 EXbviiwdy Packing 2 i
@ | M75 P533093100 |- %YL ¥—HZ4 v hGasket 2 Hi
@ | M70 P533093110 A S DA Packing 1 LB
@ | M7T0 P533093120 Ow Koty F Packing 1 IS
@ | J55 P533093130 =0 R Bushing 1
@ | M75 P533093140 EXbYHR5 v b Gasket 1 63
15| M30 P533093150 Ex by Piston 1
@ | K81 P533093160 | w7y Wear Ring 1 1
1 7| H22 P533093170 | iw»x v Screw 1
18| G30 P533093180 |~y K#so— Cover 1
1 9| L50 P533093190 | =7 —tk=<L7  Valve 2
20 | M75 P533093200 |[SATHZAE 4 k Gasket 2
M70 P533093900 | =i * v h Seal Kit 1 5.9
12,
16
ol s

A

—3AMYALTH ONA EETOHOHACODCODE
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| OPEN & SHUT CYLINDER
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S et T L U o

S PIPE SWITCHOVER CYLINDER

o] o | &% | | BD

Ei{evq‘ : EEI’aI:'uts :n. . # ;:rl.s Hafe- & grlm: %grlr} 'Rmm

L20 P533091000| Y »¥—#3r&%  Cylinder ASSY 1
1 |G31 P533091010| Ay Fh/ = Cover 1
@ [MT70 P533091020| RV Fr Packing 1 SPG-T5
@ [M72 P533091030| EXFY#HR% v b GCasket 1 Qs
@ |M72 P533091040| Y ¥ ¥—HZ¥ » MGasket 2 610
® ['M72 P533091050|FyaXf 24 v b Gasket 1 665
® |M70 P533081060( oy Ksiwky Packing 2
@ |[M70 P533091070| ¥R bsiwF Packing 1
8 [J11 P533091080(EXbvoyFK Rod I
9 [H22 P533091080|kwbdx Screw 1
10 [M30 P533091100| ¥Rk Piston !
@ (K81 P533091110|(w=T Y%  Wear Ring 2 m-15
12 K81 P533091120|%»y¥a¥y¥” Ring. 1
13 |L20 P533091130| Y ¥ ¥—Fa=7 Cylinder 1
14 |G30 P533081140| 0wy Fhsi— -Cover . 1
15 [G30 P533091150| YyF—F— Cover g
16§ |55 P533091160| oy FFyva ‘Bnshing g |
17 |H23 P533091170(AfA+y b Nut- 8 e
18 [J11 P533091180|%4oyk Rod 8 uis
19 [J00 P533091190| %7} Shaft 1
20 |L50 P533091200| 2 »¥svs<N7  Cushion Valve 2
@ |[M72 P533091210|=—=KAHRAs vk GCasket 2 87
@ |N72 P533091220 /NS HAN Y b - Casket 10 P10
23 |L57 P533091230(F=2/$7  Check Valve 5
24 |L50 P533091240 | =7—k&/<A7  Valve 2

M70 P533091800|—s%y b SEAL KET | 1 33000
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IFU—=pi) ¥
Pumping Cylinder

= g & F 5 ® & & W 1857 | & B| W
Key Parts No. Parts Name gty Kg Remar
PA34099000 [22-}4 #4%  Puaping Cylinder Ass'y
1/L20 P534522000(avyy—poyus Punping Cylinder - 20103
2|L20 PA34049000 (Exp TS Piston Ass'y 2| 14|F= o
3|M30 P634901950(Exbuklk Piston 2
4 |[H21 SAB1204000 |~<AELL Bolt 8 MI2x40
5(H24 SBK1200210|/53Es Spring Washer 8 M12
6 |[H24 SBJ1202000 | &S Washer 8 MI2
/TIMT0 P534489000(ERPSwEky Piston Packing 2
Y8 |MT0 P534909820|ERbriwsky Piston Packing 2
GTT P534909790 |, v+ 1 Packing Cover 2
10 M22 P534800020 |87 Pipe 12
11 |H21 SAB1203500 |Am¥Lp Bolt 12 M12X3%5
12|H24 SBK1200210 |/ sxEES Spring Washer 12 M12
13(M72 SHB2220010|0-y> 0-Ring 4 6220
14 [H21 SAD2406030 |AAEAHHELE Bolt 16 M24 %60
15 |H24 SBK2400220 |/<xES Spring Washer 16 M24
16| J30 P534037000 |47y TS Coapling Ass'y 2 4|72 O
17[J30 P534227000(asvh Joint 2
18 K81 P534124030|2Y97y>y Clip Ring 2
19| H21 P534901260 |4Lp Bolt 2 M12
20 |H23 SBA1212100 |/58Fvk Not 2 M12
21 |H24 SBK1200220 |/, 3EES Spring Washer 2 M12
22|H85 P534607000 |HESR Stopper 2
b

A
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HEL &
Hydraulic Cylinder

H’ﬂ?l q & #F = g &% & W 185 ®EEKe| ® =
Key Parts No. Parts Name Q' ty |Weight Remarks

L20 PB34001000 |MESY#ETS  Hydraulic Cylinder Ass’y 21451
10| L20 P534556000 |fE>Yy s Cylinder 2 84
11(L20 P634902240 YYu¥Ay K Cylinder Head 2 36
12|J11 P634902630|E=broyF Rod 2| 70
13|L23 P6349002250|vyosxup Cylinder End 2 8
14 |G77 P6834902640 |+ v gz Packing Cover 2 9
15(J55 P634902570 HA KT wira Guide Bush 2 3
16| H23 P634902280 |4} Nut 2 1
17T|L21 P634902510 |MEERpY Piston 2 3
18(J26 P634902290 AU=A1) S_IEE?E(I! 2 3
19/J26 P634902300 AU—=72) Sleeve(2) 2 2
20|/F12 P6349802520 T Fw by — Holder 2 2
21|J55 SFBO0650600|H1FTvoa Bushing 2
22|K81 P5340801930|=2x54 FU=2TY Y Wearing 2
23 |MT0 P534529000|ERpwrtws Piston Packing 4
24 |K81 P534909300|wZ%yhyss Magnet Ring 2
25 |M70 P534909360 EETL Rubber 2
26 |H25 P534900740|F > Pin 2 $5x20
2T|E45 P534901450]| FoziEy Pin -
28 |IMTO0 P6340902550 |0y Kriwty Rod Packing 4 I81
29 |MT0 P634902530|0wksSusy Rod Packing 2
30 IMT0 P634902540 (Ow kritwxs Rod Packing 2
31 M72 SHB2180020|0-Yy>s 0-Ring 2 G180
32| M72 SHB2125020|0-y>% 0-Ring 2 6125
33|M72 SHB2105020 |0y 0-Ring 2 G103
34 |MT72 SHB2100020 (0-y>” 0-Ring 2 G100
35 |M72 SHB2035020|0-y>% 0-Ring 2 635
36 |MT72 SHB1090020|0-v>¥ 0-Ring 2 P90
37T|MT72 SHB1049120 0-yr O-Ring 2 P49
38 |MT73 SHD1250220 (/897w yusy Back Up Ring 2 6125
39 MT3 SHD1050220 |stwoFwryvsy Back Up Ring 2 G105
40 | M72 SHDO0350220 Nyl TodY oy Back Up Ring 2 G35
41 |M73 SHDO900120 |SesToulyss Back Up Ring 2 P30
42 MT1 P634902560|#xXro—iL Dust Seal 2
=
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HEY ¥
Hydraulic Cylinder

7= g & F = B2 8 £ K 1565 | Elke | #
Key Parts No. Parts Name Q' ty |Weight R
43 |E45 P547748000|U—Krqo¥ Lead Switch 2

44|F12 P634902320|U=FRAwFH¥vsX Lead Switch Boy 2

45|L30 P534531000|—av2 Pee Cock 2 1/4

46 [M30 P534532000|AChe 0il Cup 2 1/4

4T |H21 SAD2209030 |A&EAMHLE Bolt 4 M22 %
48 |H21 SAD2205530 |ABARELF Bolt 32 M22 X
49 |H21 SAD1604530 |/8AlELp Bolt 12 M16
50(H21 SAD1202530 |7\~ HELE Bolt 8 M12
S1)H22 SCGO0610320 |ARAHEDRY (B  Screw 2 M6 %
52 |H24 SBK2200220 |/2xiEs Spring Washer 36 M2
93 |H24 SBK1200220 |/<3:8Es Spring Washer 8- M2
54 |H21 SABOGO1240 |ABELE Bolt 4 MG X1
55|H23 SBA0G612100 |AfmFvk Nut 4 6

56 (H21 SADO601230 |AmAHELER Bolt 4 Mo x1
9T |GT0 P634902580 |Hfteth Hardware 4
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ThbeEE
Cleaning Device

s ® & ® s & & W 187 | & &| W =2
Key Parts No. Parts Name Qty Kg Remark:
D11 P635040000 | /kKEEEEATD Cleaning Device Ass'y
D14 P635044000 |EeiEdTR Valve Ass'y 2 2
1|H85 P535520000 | 2R Receiver 2
2|K60 P535414000 | Li— Lever 2 1
3|H50 P535901430|#AH4F Guide 2
4|H25 P535411000(F = Pin 2
5|L50 P535900180 |H-isLT Ball Valve 2
1 6|G62 P535901970 |EE % Spring 2
T|H25 SCP0301520 |HIEY Split pin 4 3x15
8| H24 SBJ1001000 |FES Washer 4 M10
9|J22 SHA0220110 | CEudE Clip Ring 2 22
L56 P635017000 |UrEsHETS Valve Ass’y 1 40
10|L56 P535904820 | ks Valve Body 1| 28| &EA
11/G30 P535904880 |45 (RA) Cover 2 2
12|G30 P535904900 |#4,5— (BH) Cover 2 1
13|L50 P535238000 |F—n7 Ball Valve 2 70
14|L50 P535276000 | F—in7 Ball Valve 2 ER 40
15/G62 P535901520 | EREsx (BRA) Spring 2
16|G62 P535902050 | E& % () Spring 2
17|L82 P535902060 | —F (BRA) Seat 2 L
18|L82 P535802070 = (B Seat 2
19 |M72 SHB20985020(0-Ux¥ 0-Ring 2 (85
20|M72 SHB2060020|0-U2Y 0-Ring 2 GE0
21|M72 SHB20T70020|0-U>7 0-Ring 2 G70
22 |H21 SAD1203030 |AARFEILE Bolt 24 M12 X 20
23|F24 SBK1200210 |/"%EE Spring Washer 24 M12
24|F20 P535508000 | ks Tank 11165
25|H25 P535804860 | 7 Screw Rod 2 3
26|J13 P535402000 | AEXFIL Spindle 2 2
27|H25 P535904840|E ~ Pin 2 1
28| H25 P535904850|FE =~ Pin 2 R :
29|(G30 P535509000 | A= Cover 2 23 .
30|M72 SHB1230020|0-Vx»¥ 0-Ring 2 P230
31(J22 SHA0400111 |#ALDE Ring 4 FECF A0
32|H21 SAB1203060 |7~AFNLb Bolt 8 M12x30
-2 13—
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BRI
Cleaning Device

/s # = F 5 y & & 187 | & &| W 3

Key Parts No. Parts Name Qty kg Remark

33|H21 SAB1605040 |7SAFHLb Bolt 4 5 | M16x50
Spring Washer 8 M12

34|H24 SBK1200220 |/ REs
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A +THIBNTINIS3




CREANING DEVICE

i Bt oS R

+191E0710333

P

I
_m L= =]
: 28|
@~ L _ B
000r20EGd 6 =
TIERYLE ; m
T . LT ] ﬂ
z / _
_
@~ sk

000LT0SES




TREELE

Creaning Water Pipe Line

A

JAMYALTH OMA EET

+191E0710333

I_F!"% ¥ & F 5 £ & & W 1 &5 B & =
Key Parts No. Parts Name gty Kg Remarks
M20 P635042000 | keEEHELS Cleaning Water Pipe
‘ Line
1|LO3 P542543000 kA s TR Water Pump Ass'y |
LO3 P542542000 |AK#tv7 Water Pump 1 EREEIP15H
9 IM20 P535527000 | RAREHEIRD Water Suction Line 1
L56 P535417000 3 HUREH Change Ovar Valve 1 28
3|/M20 P535528000 [/K&EF (1) % Water Pressure Line 1
L50 P535418000 et Relief Valve 1 AP
L50 P535378000 FH— T Ball Valve 1 1B
4|M20 P5355290000 |/k#ER (2) iR Water Pressure Line 1
L50 P535218000 H—= LT Ball Valve 1 1Y/8
L50 P535378000| FK—iL7 Ball Valve 1 18
P12 P535833000 | B/ Pressure Gauge 1
5(M22 P535530000 v Tk Water Pipe 1 1
6|M27 SLT6070600 |EETLE—A Rubber Hose 2 2 | T0K-160
7|M27 SLT2070450 |@ETLH—Z Rubber Hose 1 TOK-3/8 |
8 |[M27 SLT6103000 BEITLF—Z Rubber Hose 1 1 | 100K-1x
g|M27 SLT2078000 BEITLE—A Rubber Hose 1l TOK-3/8
10|M27 SLT6070800 |®ETLK—A Rubber Hose 1 1| TOK-1x
11|mM22 P535905610 HFagk—2A Hose 1
12|M22 P535904510 #7awk—2A Hose 1
13|G72 P542901210 FaEY=oUw7 Clip 3 28
14|H12 P5339800620 gL ¥=2507 Clamp i 25m
15|M22 P542900440 AR T AFR—A Hose 1 3 | 15%X22x%
16|M22 P542903780 [AHATLK—R Hose 1 15X 22X
17|M32 P542293000 Hw—2R /X Hose Nozzle 1
18|M32 P535531000 |+—2JXNHEIR Hose Nozzle 1
L50 P542902950 FH— T Ball Valve 1 3/88
M32 P542902980| H—RSAN Hose Nozzle 1
19|H21 P568835000 | UFNLb U-Bolt 2 3/48
20|H21 P668903L110|UFRLE U-Bolt 1
21|H23 SBA0812100 |AfmFvh Nut 6 "
99| H24 SBKO0B800220 |/ 3kER Spring Washer 6 M8
23|M30 P564188000 200AKEZI Y Flange 1 5
—97—



HppsE
Hopoer & Agitator

Fo
5 ® 2% & 5 ®x & & W 144 |ERkKg| & =&
Key Parts No. Parts Name 0ty |Weight Remarks
D54 P636036000 |BHPEREUS Hopper & Agitator Ass'y 266
| F2s P536836000 |hyss—Hhik Hopper 1| 145
s|F16 P536813000 |BREBER Cover o
31HBRO P536758000 |&=@ Grille 1 17T .
4| 700 P536814000 |7} Shaft i1 a2
5|1G00 P536770000 T34 b Bracket 1 3
§1G30 P536833000 Fr—=AN Caver 1 4
TIKE1 P536905950 7 —L4(1) Arm 2 5
glJs0 P536905100 W= (K Casing 1| 12
g{Js0 P536905110 = (M Casing 1 9
Lols26 P5360051T0|RY=7 Sleeve 2| 1
11|G30 P536905180 |45 Cover 2 2
{2/Goo0 P536903980 FyARF AR 2T Distane Ring 1
13/Go3 P536905680 H4— M2) Support 1
14|Gc03 P536905880 +HR—F Support 1
156|J24 P536902870 A b ysi—2) Stopper 1
16|J24 P536803980 A b ysi=(1) Stopper 1
17 |M30 P536689000 7 b=l Shaft Seal 2
18 |MT71 P536754000 B Pin 1
19 |M22 P536905980 AT Pipe 1 3
2o0|G30 P536806 000 | Ky —=AA - Cover 1
21|LOT P536795000 AANE—F— 0il Motor 1 10
22 |K05 P536902830 A7alrv b Sprocket 1 9
23| K05 P536902840 Z7a4s v b Sprocket 1 1
24 | K01 P536739000 o—3—F=—¥ Roiier Chain 1 3
25 |H25 P536902280 HE Pin 4 $5x45
26 |Mb2 SKM7008100 g i Flug 2
23 1. 32N P5369020820|F— Key 1
28| H21 SABL1605060 pav:E i Bolt 20 2 | MI6%50
28 |Hil SAB1604060 AR b Bolt 8 M16 x40
Jo|HZ1 SAB1404560 SATFLVE Bolt 4 M6 <43
o SAB1403560 FAEFELE Bolt 4 M16 %35
32 |H21 SAB1204560 ARV Bolt 4 M12x45
33|H21 SABL1202560 A+ b Bolt 1 M12%25
B
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HpdE
Hopper & Agitator

=5 $ & F = g & f L& |ERKe | # 4
Key Parts No. Parts Name @ty |Weight Remark
34 |H21 SAB1003560 |AEHELE Bolt 4 Mi0=<35
35|H2Z1 SAB1003060 |A<BHLE Bolt 1 MLO>30
36 |H21 SAB1002560 |~AAELF Bolt 4 M0 %25
JT|H21 SAB1002060 |~&FELP Bolt A M1020
38| H21 SABO0802060 [AmELE Bolt 1 M8 = 20
39| H21 SABO080L1460 |/ AmELE Bolt 8 M8 = 14
40 |H21 SADOB8O01430 | 8BYtELE Bolt 1 M8 <14
41 H24 SCGO610300 |AAARMEDRY Screw 2 MBX10
42| H23 SBAL612100 |/ABF+vh Nut 24 M16
43|H23 SBA1212100 |~y Nut 4 M12
44)H23 SBA0S812100|/~AmFvh Nut 2 M3
45|H24 SBJ3302100 | FEeEAh Washer 2 M33
46 |H24 SBJ2702100 |FEEeEsh Washer 2 M27
47(H24 SBJ1602100 |FEesh Washer 8 MIB
48 |H24 SBJ0B02100 |FkeEsh Washer 3 M3
49 |H24 SBK1600220 |,$kpks Spring Washer 28 M16
90| H24 SBK1400220 |,k Spring Washer 8 Mi4
51 |H24 SBK1200220 | xEs Spring Washer 5 M12
32 (H24 SBK1000220 |,kES Spring Washer 17 M10
53 |H24 SBK0800220 |, i3Es Spring Washer 2 M3
94 |J51 ‘P536446000 |XFYYFa=wh Bearing Unit 1 3 | UCFC210
55|J51 P536369000 |_7Y>¥a=y} Bearing Unit 1 1 | UCFC205
96 |M72 SHB1065020|0—-y2% 0-Ring 2 P65
57 |M72 SHDOB50120|/Xvs7uTysy Back Ring 2 Pes
98 M56 P638398000 |7¥74 Adapter | 90°
99 |M56 P638396000 7474 Adapter 1 80°
60 M56 SLUL508000|747% Adapter 2 45°
61 (M58 FAbFro7 Dust Cap 2 154
62| M58 YZ v o7 Dust Cap 3 BA
63|G30 P536905431 |44 Plate 1
62 |M538 A bFvo Dust Cap 3 84 .
63|G30 P536905431 |TLiE Plate 1
64| G30 P536905440 |tk Plate 1 1
65|K61 P536905960 |7—4(2 Arm 2 g
L
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A rrEE

Hopper & Agitator

A

o5 # & ®F = # & & W 155 | Efike | &
Key Parts No. Parts Name ¢ty |Weight Rem
66 M56 P638391000 |74 Adapter 1

67T |M53 P538907980 |FAtgri# Elbow 1 PF1/2
68| H23 SBA1632100 |~AF+vh Nut 2 M16
69 )H25 P536905630 | Pin 1

T0|H25 SCP0502250 |3 Pin 2 PHX
T1|K61 P536778000]|7—4 Arm 2 4

T2 |K61 P536TB8000 |7—4() Arm 1 3
T3|K61 P536905870|7—4(2) Arm 2 5

L :
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F o oMl R
Tank Ass'y

= g & T E ) & 2 1&5% | & &)
Key Parts No. Parts Name Qty Kg Rex

F20 PA42015000 | 7>787R Tank Ass'y 1
1| F20 PA42006000 |#h%y voirs Hydr. Dil Tank Ass'y 1| 40 |m
2|F20 P542631000 |Kk& o805 Water Tank 1| 35 |zm:
3/G30 P542638000 |k&voBfivE Band 2 1
4 H23 SBA0S812100|~&+vh Nut 4 M8
._35_..
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MES 7
Hydraulic 0il Tank Ass'y

75 ® % F = ® & & K 1&6% | & ﬁ
Key Parts No. Parts Name Qty Kg
F20 PA42012000 Wy rETe Hydr. Oil Tank Ass'y

1/F20 P631282000 li:: B . %7 3 Hydr. Dil Tank 11214

2IMO1 P542577000|74ns8ws, Filter Ass'y 1 2

3 [M7T0 P542902920 |stwx> Packing 1

4|P16 P542506000 AR 0il Level Gauge 1

3 |MT5 P542903860 A2y b Gasket 1

6 (M03 P54251100 0 | =7 7Y —4— Air Breather 1

TIF20 P542640000 PRI Filter Box 1 18

8/G30 P542903310]n,— Cover 1 g

9|MO01 P542410000 YroarTe Ly Filter 2. 1204
10]H32 SKA4000250 |=w1L Nipple 5 18
11|M53 SKM1100250 s & o & P 3 Elbow 2 1B
12|H21 SAB1204060 NEFIL b Bolt 12 M12%
13 (H21 SAB1203060 AEFEIL b Bolt 4 M2 x
14 |H23 SBA1212100 HEFv b Nut 16 Mi2
15(H24 SBK120022 0 |7 kpEe Spring Washer 16 M12
16 |M56 SLU1040000 TETy— Adapter 1 11/,8
17 |M56 SLU1025000 FT&Ty— Adapter 3 18
18 | M56 SLU1020000 FT&Ty— Adapter 1 3/48
19 |M56 SLU1415000 TYT— Adapter 2 1/28
20|M56 SLUL410000 | 7474~ Adapter 1 3/88
21 |M56 SLUL008000 |7475— Adapter 1 1/48
22| M56 SLU1408000 FT¥Ty— Adapter 1 1/48
23 |Hs52 SKM8025000 | 74— Tee 1 18
24 |H52 SKM9008000 Ti4— Tee 1 1/48
25 |M55 P538911640 Tyl Bushing | 1Bx3/8
26 | M52 SKM4008000 |=w=s Nipple 1 1/48
27/L50 P542417000 | Wty Sluice Valve L] 1|
28| M52 P542900930 SRz TN Nipple 1 1B
29 |M22 P538911600 s Pipe | 1118
30 [M56 P638406000 R—-2AT7&T5 Adapter 1

31 [(M27 P538910160 BrravE-x Hose 1 1 | 80320l
32(G72 EDP13204 APl Band 2 C204
[ G00 EDP13254 7345w b Bracket 2 C254
—37_
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Hydr. 0il Tank
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Tk o 4RI S,
Water Tank Ass'y

5 g & F = 2 & 2 1 &5 | Hlfikg
Key Parts NO. Parts Name Tty |Weight
F20 P642100000 0 C 8 i) Tank Ass’y
1/F20 P542638000 KF o Ak Tank 1 3.5
2(J30 P5359015090 MOFT a2 b Joint 2 !
3 |M52 P535901600 Sbl=—w I Nipple . 4 :
4 | M54 SKA9000500 |54— Tee 1 :
S{L50 P535447000 HHEQLA s Sluice Valve 2 :
6 |M53 SKA110050 0 | ARFZAHE Elbow 1 3
TIMST SKA2000500 Ty b Socket 1 5
8 /M58 SKA6000500 Frod Cap 1 5
9 |M52 P533900250 HOFD ad b Hose Nipple 1 A
10|M01 P542901100 745 Filter 1
11|M52 P5429018 40 | Sbi=w Nipple 1 2
L2|L50 P542417000 Tl AL HH Sluice Valve 1 &
13| M52 P54290009 30 | b=wFL Nipple 1 P
-39-
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Water Tank Ass'y
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WhimEER

Power Take Off Device

5 g &% E = H & € 165 |®&RKe| &
Key Parts No. Parts Name @ty [Weight| Remark
Cl0 P643046000 |Bhmemars Drive Unit 343
1| L0 P543479000 |dFE#RT Hydr. Dil Pump 11138
2|L01 P543481000 |mE#LT Hydr. 0il Pump 1 2 3 | Bmi
3/G13 P543480000 | F5227 r#A15 Transfer 1 98 | Bme
4 | JT0 P543501000 |4+ F7 L —+47rS Side Brake Ass'y 1 9
S[JO00 P543484000 | =it Propeller Shaft 1 28
6 [J3T P543570000 |a=—i—4 a2k Universal Joint 1 6
T|J3T P543402000 |a=<S—4#A¥as>b  Universal Joint 1 10
8[GOO0 P543603000|7S4wk Bracket 1 ]
91G00 P543604000| 754 wh Bracket 1 6

10|G0OO0 P543605000| 734« Bracket 1 1
111G00 P543608000]| 734wk Bracket 1 6
12|1G00 P543600000( 754wk Bracket 1 2
13 (G000 P543482000 | 754wk Bracket 1 6
14 |1G00 P543601000(734«} Bracket 1! 5
15|G00 P543483000|754wb Bracket 1 6

16 |G00 P544425000|735%vb Bracket 1
17| M30 P543904850|75v Flange 1 5
18 |M30 P543904630]| 752 Flange 1 3
19 M30 P543904200|7522 Flange 1 2
20|G20 P543904870|&~—+ Spacer 1
21|(G20 P543904890|=~—¥ Spacer 1
22 |G30 P543904860|FRbHs5— Cover 1
23 |H23 P543905170 OwZFw b Nut 1
24 H21 P543904880 |41k Bolt 4
25|H23 P543904920|Fvbh Nut 4
26 |H24 P543904930|/<:Es Spring Washer 4
2T|H25 P543905180 |3t Pin 1
28 M72 P543905160(0-y>s 0-Ring 1
29 |H21 P543905340/|#Lb Bolt 4
30[H23 P5439016890|+«F Nut 4 M4
31 H24 P543901700|2FVZTuiy Spring Washer 4 M14
32 /H24 P5430904900 |2 Washer 4
33 |H24 P543903320 |%Es Washer 1
e
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MhtEEE 1
Power Take Off Device

5 g8 & & 5 B & £ W 185 |HEftkg | W =
Key Parts No. Parts Name Q' ty |Weight| Remarks
34| H21 SABOG601260 |~AEELD Bolt 1 Mex12¢
35| H24 SBKO0600220 |ifhags Spring Washer 1 T
36 MB3 P543609000 |#aA-54—7i Tacho Meter Cable 1 4
37| |H21 SAB1003060 |/ABELE Bolt 8 M10%302
38| H23 SBA1012100 |+ b Nut 16 MLO
39|H24 SBK1000220 |{ThEs Spring Washer 16 M10
40|J20 P543905330 | F7+— Key 2
41 |H22 SCGO0816320 | mfikpiry Screw 2 M3 164
42 |H22 SCG0818220 |AAarffikHdxy Screw 1 MBx18 ¢
43 |H21 SAB1203560 |/Am+Lb Bolt 16 MI2x35¢
44 |H23 SBA1212100 |7~AmF+b Nut 16 M12
45 |H24 SBK1200220 |“3ES Spring Washer 16 M12
46 |H21 P543905310 | FSR77BHELD Bolt 4 MI6XT5
47T |H23 SBD1622100 |#&&d+v b Nut M16
48 | H25 SCP0303020 & Pin 4 #3302
49 |H7T2 P543900820 |@&FTL Cushion Rubber 8
49 |H24 P543905320 | 327 -E0fiEES Washer 8
50|H21 SAB2006540 |7AELE Bolt 2 M20 <654
51|H23 SBA2012100 |7fA+~h Nut 2 M20
52| |H24 SBK2000220 | 35S Spring Washer 2 M20
93 |H21 P543906270 |7AHLE Bolt 8 ML0x 30
< g=
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Transfer Ass'y

] 828 & F T ¥ & & a5 | Eikkg |
Key Parts No. Parts Name Qty |Weight | Resarks
Cl13 P543480000 (| F7R7 74005 Transfer Ass'y 1
1/F10 P533904960 |4—2 Casing |
2|F10 P533904970 4=y Casing 1 6
3|/H21 SAB1403500 |/~AFILE Bolt 12 M14 35
4 | H24 SBK1400210 | “3E® Spring Washer 12 W14
5/G30 P543900320 |#43— Cover 1 3
6|G30 P5430040850 |A4s3— Cover 1 2
TIMT75 P543901040 |#Z¥ob Guasket |
8 H24 SBK1000210 |, xEE® Spring Washer 26 W10
91H21 SAB1002200 |/BFELb Bolt 8 M4 %22
10|G30 P5439800530|YTH - Rear Cover 1 12006-33
11[H21 SAB1006500 |A&#LE Bolt 2 M10X65
12|G30 P543905060 | UTAhH— Rear Cover 1 6
13| K60 P543900T7890|2+—2 Fork 1 1
14|J10 P543902250|¥7kL—M Shift Rail 1 1
15|M71 P543905480 A= Dil Seal 2 HMSA 20328
16| H21 P543903160 |ty kip Set Bolt 1 MEG51845
17T|H21 P543900450|71¥— Wire 1 & 16x250
18 H25 P543902820|F> Pin 1 MEG00386
19|G62 P543902830 (X7 Yy Spring 1 44415-56
20|M62 P543900590 |27V a=-F57 Plug 1 44415-674
21| M70 P543900690 |/ %vF> Packing 1 MEGGO006
22(J00 P543904980 | AHv+7F Input Shaft 1 5
23 |H23 P543901640 |F+vAAFwb Castle Nut 1 12020-213%
24 |H24 P543905080|7vie— Washer 1 172208
25|H25 SCPO606020 |HE Split Pin 1 B 660
26 | M30 P543905070|2522 Flange 1 2 | MCBOG6TS
27)1J55 P543905130|7wva Bush 1
28  MT1 P543900620 |1 L= 0il Seal 1 4441454
29|1J51 P543005190|~X7Y2y Bearing 1 1 | BLZ12NR
30|J51 P543904940 |RX7YUFRR—H Bearing Spacer 1
31|J51 P543900650 |AX7yry Bearing 2 03452-88
32|J61 P543901130|%7- Gear | 4 | 1=36
33|J286 P543904840|RY=-7 Sleeve 1 1 :
34 (J74 P543900640 |o—35xFY ¥ Roller Bearing 1 03452-4
35|J00 P543904990 A+ TF Output Shaft 1 5
36[J51 SFAGB215000 | X7y Bearing | 1 | 6215
~
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FERZT

Transfer Ass’y
7= B &% F = # &= & 165 |ERkg| W =
Key Parts No. Parts Name @ty [Weight Remarks
37|M71 P543905110 |4 L—r7L—} Plate 1 44511-7800
38|J00 P543904020 (Hhv+7h Output Shaft 1 5
39 |MT72 SHC1029010|0-yv 0-Ring 1 P2g
40 |K81 P543000370|F¢RSVRYVY Ring 1
41[(G20 P543904590|FL—»F Plate 1
42 |H21 P543900240 |ABARFELE Balt 2
43 |(M30 P5430904600|75> Flange 1 2 | MC806TSS
44(J61 P543901140|%7- Gear 1 4 | 1=40
45|J22 P543900570 | R~_—% Spacer i 44412-3120
46(J51 SFAB311000 |XFUwy Bearing 1 1 | 6311
47 |MT1 P543900410 [aAfLv—i 0il Seal 1 TBS0X 68X
48|J61 P543900290 |wad—r¥7— Worm Gear 1
49|(J63 P543900300 |wi4—2a Worm 1
50|(J55 P543900340|Fvva Bushing 1
51 (M71 P543900710 |AANi—i 0il Seal 1 MHO34019
52 |MT2 P543900700]|0-yys 0-Ring 1 10005048
53|H22 P543900740|€yr2ZYa— Set Screw 1 MEG20188
54 |H23 P543900720|4~F Nut 1 NF43075
55|J55 P543905140 45— Collar 1
56 |MT1 P543905120|A1Ly—i 0il Seal 1 MHOZ4060
5T|G30 P543905050 | 70xpHs— Front Cover 1 2
58 |G30 P543905080 |#XbkAsi— Dust Cover 1 MCBOSTTS
59(J63 P543905100 |AFLi—n 0il Seal 1 MCB06TTS
B0 [M62 SKMTO010L00 |~ARHSS Plug 1 PT3/8
61|[M62 P543900430|ABAHSS2 Plug 1 PT3/4
62|H21 SAB1003000 |AAHLE Bolt 16 M10X 30
63|H21 SAB1203000 |A&FLE Bolt 8 MI2x30
64 |H24 SBK1200210 [/5xEs Spring Washer 8 M2
65[G00 P543482000| 754k (&) Bracket 1 4
66 GO0 P543483000| 734+h (&) Bracket 1 6
67 (MT1 P543900630|&/L—pTL—F Plate 1 10005-48
68| M03 P543903600|x77)—4 Air Breather 1 QS20A1148
69|J51 P543900380 |X7yvy Bearing 1 631148
TO|J51 P543905040|X7uvy Bearing 1 BL2IO
71|M22 P543905150/|,¢47 Pipe i
72| M56 SKA1100200 |42ART)E Elbow 1 34
_4 'il’_
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TR RS VAT - UNRER
Governor & Transefer Control System

= # @ & 5 g & & 7@ |67 | & &| @
Key Parts No. Parts Mame gty Ke Rex
C59 P544073000 |4 5+RU'FSYZX77  Governor & Transfer
UHREmAE TS Control System
1/E17 P544382000|72€Le—% Moter 2 2
2/G60 P5444330.00|72€LE—3%Lsi— Lever 2
3|H03 P544903780|sLER Kurevice 4
4 |[H25 P544900020 ¢ Pin 4
5|J20 SDA0402310 |F73— Key 2 4X4X
6({G30 P544460000 |Ptr4EA <— 1 3
T|H81 P544903800|7/4¥mTE . Wire 1
8 K80 P544428000 |94 VEEHR() Boss 2
9| H22 P544904000 |l : 1
10|HO03 P544459000|2LEx% 1
11|GO00 P544448000 75&5:#_ Bracket 1 4
12/G00 P544903890|72€le—smHE 1 1
13|GT72 P544903770 |74 F2) Band 2
14|GO00 P544432000|770Le—sButTS4y b 1 2
15|G03 P544900110 oy KFEY Pin 1
16 | HO3 P544900180]|2LER Kurevice 1
17/G20 P544359000 |#ssis Connection Rod 1
18|HO03 P544374000 |#rFrri— Lever 1 6
19| M22 P544903390|F4x5vzriqs Pipe 2
20|GT2 P544900290|avdypbss5yr Clamp 1
21|G61 P544311000|3—2 Yoke 1
22 |H83 P544297000|3>vbo—nsr—T Cable 1
23 |HB5 P544295000 (8L —Eesn Lock 1
24 (G20 P544902790 |8 Plate 1
25 |HT0 P544902600|2aty} Grommet
26 |[HT0 P544902610|70xyp Grommet 1
27]1J22 P544900020|0vFEy Pin 2
28|G30 P544434000|72€AE—2MA5— Cover 2 1
29|G60 P544451000 [72eAE—FREHL - 1 ,
30|G30 P544454000 (72&LE—4EA5~ Cover i 1
31(L20 P543079000 |E®MTAKYLIoy wsETs 1
832 |G24 P544903900 | 1
33|H24 P544903010 |&eEs 4
L
—49-—
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Governor & Transfer Comtrol System
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HeirRU b5 AT 7 TSR
Governor & Transefer Control System

7= 0w & & F B & & W 187 | E &| @ =
Key Parts No. Parts Mame qty Ke Remarks
34 |H03 P544450000 | 3= 1

35|H21 SABOGO01660 |AKILE Bolt 7 WX 162
36 |H21 SAB0802060 |7/ATLE Bolt 7 M8 %20 2
37|H21 SAB0803060 |7&AFLE . Bolt 4 MB %30 £
38|H21 SAB0804560 |7AFLE Bolt 1 MBX45 ¢
39|H03 P544903450|7VER 1

40|H21 SAB1006560 |7/&AFLE Bolt 2 M0 X652
41|H21 SAB1203060 |7RAFLb Bolt 4 M12%30 £
42|H22 SCG0406120 | ARMEDRY Screw 2 M4 <6 £
43 |/H23 SBA0612100 [7AFvh Nut 6 M8
44|H23 SBA0812100 | faFvb Nut 25 M8
45|H23 SBA1012100 [/A&Fvbh Nut 2 MLO

46 |H23 SBA1212100 |7A+vh Nut 4 M12
47|H24 SBKOG600220 |/ xER Spring Washer 5 NE
48|H24 SBKO0B00220 |/ SRER Spring Washer 15 M3

49 |H24 SBK1200220 | ThER 4 10
50|H24 SBK1200220 |/ XE® Spring Washer 4 M12
51|H24 SBJO601100 |FEER Washer 3 M5

52 |H24 SBJOS8O01100 |FER Washer 2 M8

53 |H21 SAB0801660 |/~AFLL Bolt 4 M8 X 16 £
54 |H25 SCPO0101220 |EE> Pin 4 $1.6x;
55|J22 SCP0302020 |&t> Pin 4 $3.2x2
56 |M53 SHM3000110|ZYV—R=w7W Nipple 1
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Governar & Transfer Control System
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Qutside Equipment

e & & B = # & & 1645 | K &| W %
Key Parts No. Parts Name Q ty Ke Remarks

G50 P546006000 |27 S Qutside Equipment 167
1|M22 P546728000 ¥4 FH-F (& Side Guard 1 12
2(M22 P546T729000 |¥4FH-F (&) Side Guard 1 12
J|HT2 P545808350 |&#IA (F—L3AAD  Cushon Rubber . 1 1
4|Z68 P546346000 | LRH Box 1l 22
5(/GO0 P546675000 |75 wwb Bracket 1 1
6/ GO0 P546T00000 | 73wk Bracket 1 1
T|G30 P545910T750 |4#E-F Support 4
B|G30 P545908300 |AHs3— Cover 1 5
9(G03 P546734000 |7-4%L (® Boom Support 1] 38
10|HT2 P545908360 |&&TL (F—LZAH® Cushon Rubber 3 1
11|1G00 P531904150]|75%+h Bracket 2 1
12|G00 P546770000 |Hf&E Bracket LI &1
13|G30 P545911070 (#H3— Cover l 6
14 (GO0 P546T705000 | RAwFdw 7 2BFE  Bracket |
15(G00 P546708000 | AAvFHvw72BUfa  Bracket |
16| G30 P546T731000 |EFEH - Cover 1
17|G30 P631284000 |0 #4HR-F Support 1 2
18|{G30 P531905300 | 0wy 4B—bHhsi— Cover 1 2
19 |MT70 P531905350 | 43LA ety Cushon Rubber 2
20(G24 P545907180 |7 L—-F Plate 1
21|G72 P546T758000 | Uk U Band 1
22(J55 P545907310 | AX—% Spacer 2
23|H23 P551900080 |/AFvb Nut 8 M1E
24 |M22 P546T730000 |84 FH=F (i) Side Guard 2 1
25 GO0 P546690000 |51 7H6AE G Pipe Support 1 4
26| GO0 P546TT74000 |[317HAE (B Pipe Support 1 3
27|G30 P546409000 |¥#-F Support 1 6
28(G24 P545900150|FL—+ Plate 1
29|GT72 P546164000 |UsSYF Band 1 1
30|H24 P54509009160 |¥hEs Washer 2
31| G000 P546637000 | F2BfF754vh Bracket 1 8 ‘
J2|G72 P546638000 | #7HffSixF Band 1 1
33| H24 P5430803320 |¥hESR Washer 1
J4|H21 SABOB8O01270 |-AFLr Bolt 2 M8x12¢
Y
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Outside Equipment
7S ® & ® T B @& %4 1854 |8 K| B 2
Key Parts No. Parts Name Qty Kg Remark:
35 | H21 SAB0S8020T0 |AKLb Bolt 1.7 M3 <204
36 |H21 SAB1002570 |/&AFLE Bolt 5 MIOx25E
37|H21 SABL0030T70 |7 AFLb Bolt 15 M10x%30£
38 |H21 SABL004570 |ABHLE Bolt 3 MI0 X450
39 |H21 SABL004570 |AAHFLE Bolt 8 MI2X 301
40|H21 SAB1004570 |FAFILE Bolt 4 Mi2x354
41|H21 SAB1004570 |7AHXILE Balt 4 M16%35¢
42 |H21 SAB1004570 |7A+FILb Bolt 4 MIG X454
43|H21 SAB1004570 |7AFILE Bolt 1 M16x30
44|H21 SAD1204030 |7AANELL Bolt 16 M12x40
45|H23 SBA0812100 | "AFvb Nut 21 M3
46|H23 SBA1012100 |[7&AFvb Nut 20 M10
47|H23 SBA1212100 |7#@F>h Nut 20 Mi2
48|H23 SBAL612100 |[7AE*»b Nut 8 W16
49 |H24 P531903330 [E2 M168) Washer 5
50|H24 SBK0800220 | XhER Spring Washer 23 M8
51|H24 SBK1000220 | {hEs Spring Washer 24 M10
52 |H24 SBK1200220 |dhEs Spring Washer 8 M2
53|H24 SBK1600220 | FhEs Spring Washer 8 16
54 |H24 SBL1200500 |#EREESR (5°) Washer 4 ML2
55|H24 SlBKIBGUSDU fERiEe (5° ) Washer 4 M16
56 |H24 P5439004380 |HtES Spring Washer 1
57T |H24 P534004870 |FhESE GRAFRMFNLR) Spring Washer 16 W2
65|E61 P545176000 | AT Side Light 1
— 55—
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CONTROL PANEL

s ®2 & F 5 #£ & & B 1 &5 | Tk i 2
Key Parts No. Parts Name Qty Keg Remark:
E20 P647089000 |3xbho—istx)475% Control Panel Ass'y 1 40006~
1/Z88 P547910800[3>ro—sx,L&E  Contral Panel 1
2|E32 P547010810 |HrFAAF(585) Concerte Switc 1 BN3OH3 21t
3|E32 P547910820 | VeI 4IRS »F(S4) 1 BN25P2 11
3|E32 P547910820 |B#7AFYTXA5F(558) 1 BN25P2 1]
4|E32 P5479108230 |75 BEREZA »F(5513) 1 BN25P2
4|E32 P547910830 |HysL~ULxA »F(8515) 1 BNZ5P2 X
4|E32 P547910830 [§7% - /KEEXA » F(5516) 1 BN25P2 2
4|E32 P547910830([vy—2ty bRSvF(5512) 1 BN25P2
4|E32 P54T7910830 |78 7Y-RIRx{+£(SST) 1 BN25P2 2
4|E32 P54T7910830 |2y / OfHAAyF(S514) 1 BN25P2 X
4|E32 P547910830 |#FRA»7(5%) 1 BNZ5P2
4|E32 P54T7010840 |EEVHEEIRA »F(5518) 1 BNZ5P2 &
5/ E32 P547810850|7IF—%ALA vF(883) 1 BN25P3 &
6 |E32 P547810860 |oHHmEHERAA v F(S51T) 1 BN2SPIRE
6 |E32 P547910860 |x>y /EHEHa- vF(559) 1 BNZ5PaNA
6 |E32 P547910910 |AkRyT+FANT—F52A »F(552) 1 BN25P3IE
T|E69 P547910870 |[Kk#ELTHERIT 1 U
8|E34 P547910880|YL— Relay 14 G3TA-00
9|E34 P54T7910890|YL— Relay T GTT-112
10|E34 P547910900|YL— Relay 5 G7T-114
11|E32 P5479100810 |fERITRCvF (S51) 1 S-248
12|E32 P547907020 |FEIUAELRA »F(S511) 1 WoITL2
13|E32 P547144000 |BERAvF 1 E-104(
14 |E38 P547910920 | ta—X#Hy 7 A(10A-204) 1 6P
15|E38 P547910930|kta—XHys2 (10A) 1 [
16 |E32 P547907040 |F&Ez24 vF(5510) 1 EC, 4%
17 |E34 P547910580 Y- Relay 2 GTI-4
18274 P547810040|7—LYEavaverh 1 CR45-18
18274 P547910040|3¥avaverh 1 CF45-IA
19|274 P547910950 |fETavEV} 2 NCS-16
20|Z89 P547910780 (A7 (Rlo-)EED 1 HTEC-TH
21|E89 P547010790|¥=4 ¥ 1
22|P12 P547778000 |mEH EH#7H) 1
57—
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BEBEZA v FHy 7 AMI&A
Remoto Control Switch box Ass'y

= & 2 145 | 180
Rl M Y N mRCn (kG|
E24 P547709000 | HAEIERAS vF  Remoto Control 1
Fy 2 ALK Swith box Ass'y

1 |E24 P547709010| 7 —-R Case 1

2 |E24 P547708020| /%= Cover 1

3 |E24 P54T7709030|SvF> Packing 1

4 |E24 P547709040 | NA=DR Bell NMouse 1

5 |E24 P54T709050| ¥ Fi Handle 10

6 |E24 P547709060| F~/hRY Set Screw 10 W1
7 |E24 P547709070| 0=V % O-Ring 10 P
8 |E24 P547709080| %7} Shaft 10

9 |E24 P547709090 | F~phx¥ Set Screw 22 x|
10 |E24 P547709100| 2357 Clamp 9

11 |E24 P547709110|7—4A Arn 9

12 |E24 P547709120| A4 wvFa=vF  Switch Unit 4 2a X2
13 |E24 P547709130| R4 yF2=w I  Switch Unit 1 1a
14 |E24 P547709140 |4 A Cam 3

15 |E24 P547709150| 7—A Arn 3

16 |E24 P547709160| 5 vFiIK Ratch Plate 3

17 |E24 P547709170] % % Spring 3

18 |E24 P547700180 | MRIK Insulation Paper 3

19 |E24 P547709190| <42 aXAvF  Micro Switch 6 Y-158
20 |E24 P547709200| <A 0RA 9 F  Nicro Switch 3 V-15F
21 |E24 P547709210 | F~Vhx ¥ Set Screw 6 Kax1
22 |E24 P54T7T709220| 7b—4 Frame 3

23 |E24 P547709230|A4A»¥a2my s %A Band 1

24 |E24 P547709240| =7 Cable 1 Vi
25 |E24 P547709250| TLFa—7 Rubber Tube 1

26 |E24 P547709260 % & Spring 1

97 |E24 P547709270|s% % Spring 1

98 |E24 P547709280| 757 Plug 1

29 |E24 P547709290|F = Cover 1

30 |E24 P547709300( 797 Hook 1

31 |E24 P547709310| A7V »¥E~ Pin 1 i X
32 |E24 P547709320[F X Hook 1

33 |E24 P547709330| +~/hFx¥ Set Screw 2

34 |E24 P547709340 | F~/hx¥ Set Screw 8

35 |E24 P547709350| X% v F Stud 1

36 |E24 P547709360|8 Name Plate 1

37 |E24 P547709370|88 iX Name Plate 1

38 |E24 P547709380|88 # Name Plate 1

39 |E24 P547709390|8 #& Name Plate |

40 |E24 P547709400 |85 Name Plate 1
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BEBERA wF#Ho s ZARI &
Remoto Control Switch box Ass'y

Z T

¥ B G #8 & & B 65 | 180
Key | Parts No. Parts Nage :irl%m:: i"ég;
41 |E24 P547709410|,—#3k Rivet 20
42 |E24 P547709420| 5 F Band 1
43 |E24 P547709430|% 4% Name Plate 1
44 [E24 P547709440(8% i Naze Plate 0
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ey T = AT

SUB OUTRIGGER

5 % s & % 5 % i & bR :I'Wi:: ;,:;:
Key Parls Ne. Parts Name Per Lnit | REION
HO2 P548061000| A&7 bUA#—  Outrigger A ssy 2

#IAL5
1 |L20 P548070000 | A&7 YA — Hydr Cylinder A’ ssy 2
SN B — :
2 |KG61 P548209000| 7—4 Arm 2 10
3 |624 PR48107000| FL—*} Plate 2 4
4 |H25 P548900020| Y Pin 4 |
5 |H25 P548901270| > Pin 2 1
6 |H25 P548901260| E> Pin 2
7 |H25 SCPO604520 | FHE Split Pin 8
10 |H25 SCP0605020 | Split Pin 8

— 01—
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MPT 7 PIHNBL Y o a

Hydraulic 0il Clinder (For Sub Outrigger)

= =] 1&85% | 1 8o
|, HeE® v s ¥ el
L20 P548070000 | K8h7w MUAE  HEydraulic 0il Clinder 1 E
v (For Sub Outrigger)
1 |L20 P548070010(F2-781us Tube Ass'y 1
2 |L20 P548070020 Oy FEIZS Bod Ass'y 1
3 [L20 P548070030 Ex b Piston 3
@ |L20 P548070040 U=riwxy | U-Packing 2 08
© [L20 P548070050|s8ws7 97y vy Back Up Ring 2 D6
® [L20 P548070060 DT Vear Ring 1 ]
@ |L20 P548070070 O-y ¥ 0-Ring 1 I
8 |L20 P548070080 EXbodw b Piston Nut 1
9 |L20 P548070090 Qw4 Lock Ring 1
10 (L20 P548070100 0w Fhsa— Rod Cover 1
11 [L20 P548070110 DU7wyia DU-Bush 1 IB4
@ |L20 P548070120 PEPASTE B U-Packing 1 ISl
@ |L20 P548070130 Ny TodYy s Back Up Ring 1 D45
@ |L20 P548070140 L S iy R Dust Viper 1 DKB
15 |L20 P548070150 Vr—+—-yuwsy Retaining Ring 1 ARS
® |L20 P548070160 Q=102 0-Ring 1 186
17T |L20 P548070170 Ny ZTFowdYy» Back Up Ring 1 DEA
18 |L20 P548070180 EEES Fasher 1 b75
N7T0 P548070500/ - WFEy b Seal Kit 1 IEY
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Hydr. 0@l Cylinder For Sub Outrigger

[0 X 60
% D70
* D65
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7 - L
Boom
(] w 2 F 5 ® & & &9 | = K| & 2
Key Parts No. Parts Name Qty Keg Remarks
PA51008000 | 7—L$Vm Boom Ass'y

1|F35 PA51014000 No 1 77— Lt 1st Boom 1| 1143
o|F35 PAS1015000 |Ne27— LAY 2st Boon ' 1600
3|/F35 PA51016000 Ne 3 7— LT 3st Boom I | 3T2

4| F35 PA51017000 |Nod 7—LiEEREAT 4st Boom 1|118
5/K61 P651415000|7—4 (1) Arm 1| 67

6| K61 PB51416000|7—4 (2 Arm 1| 60
71kK61 P651417000(7—4 3 Arm 11145

8| K61 P651418000|7—4L (4) Arm 1 23
9|K61 P651419000|7—4 () Arm 1| 30
10|/K61 P651420000|7—4 (6) Arm i D
11|H05 P651455000 |&mt—RAAF Hose Guide 1| a2
12/L20 P557098000 |NalF—L¥U¥¥ 1st Boom Cylinder 2| 205 | B
13|L20 P5570998000 No2 F—Li) % 2st Boom Cylinder 1| 355 |60
14|L20 PE5STO01000 Ne3 7—Ly vy 3st Boom Cylinder 1275 |EHmiin
15/L20 P6E57002000 |Neg47T—L¥U¥¥y 4st Boom Cylinder 1| 85 |
16|M22 P651174000 | 17 (4) Pipe i 21 |
17IM22 P551913300 | Pipe 1 3
18|M22 P551913310 |7 Pipe 1 4
19|M22 P551913320 BT Pipe 1 2
20|M22 P551913250 |#g 47 Pipe 2 20
21|M22 P5519183260 ks A S Pipe 2| 1

29 |M22 P551013270 |ME AT Pipe 2 8
293|M22 P551913280 |#E A7 Pipe 2 5

94 |M22 P551913520 | (7 Pipe 1 1
25|M59 P551910030|7v¥a Bushing 2 4
26|M59 P551913340|Fv¥a 2) Bushing 2 3
27(M59 P551910240|7v>a Bushing 2 1

28 |M59 P551913360|7v¥a W Bushing 2 1

29| Go0 PA5S1005000 |{7 v 7 BRUEE b Bracket 1 62
30|H25 P551813020|E> () Pin 4 3
31|H25 P551813040|E¥ @ Pin 1 8

32 |H25 P551913050 K> Pin 1| 246
—r7—
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T o= ik

Boom
"s # & & 5 ® & & ¥ 185 |8 &K| @
Key Parts No. Parts Name 0ty Kg Remar
33 |H25 P551013060|E> () Pin 1| 23
34 |H25 P5519813070(|E> 6 Pin 1 a0
35|H25 P551913080(E> (D Pin 1 B
36 |H25 P551813090(E> (3 Pin 1 1'8
37|H25 P551913100]Ex (9) Pin 1 14
38 |H25 P551913110|E> (0 Pin 1 11
39 |H25 P551813120|Ex @ Pin 1 T
40|H25 P551913130|E> 0@ Pin 1 1
41|H25 P551913140 (Y 3 Pin 1 3
42|H25 P551913150|E» 04 Pin 1 3
43 |H25 P551918160|€> €8 Pin 1| 2
44 |H25 P651202000|E> Pin 1
45|K81 P551913460 7425V Distance Ring 1
46|K81 P551913470 |F1+RFVY Distance Ring 1
47|K81 P5519013480|F1RFYVY Distance Ring 1
48|K81 P551910280|F4RFYY Distance Ring 1
49 |K81 P5519138500|F4x5U>7 Distance Ring 1
50|K81 P551813510 FLAZV T Distance Ring 1
51|J55 SFB1000850 | DUFv¥a DU-Bushing 2 1 | 10095
52|J55 SFB1000700|DUF»¥a DU-Bushing 2 10070
53|J55 SFB0900900|DU7v¥a DU-Bushing 2 8090
54|J55 SFB0850800|DU7vy¥= DU-Bushing 2 8580
55|J55 SFBOTO00600|DU7y /;m DU-Bushing 2 7060
56|J55 SFB0600600|DUTv¥a DU-Bushing 2 6060
57|J55 SFBO500500|DUTv¥a DU-Bushing 4 5050
58|J55 SFB0400500|DU7v¥a DU-Bushing ) 4050
59|(J21 P551S805070 F—7L—F Key Plate 4 $30
g60|lJ21 P551805060 |*=FL—F Key Plate 4 480
61/J21 P551805050 |+~Fb—F Key Plate 4 $70
g2|J21 P551805040 (¥—7L—F Key Plate 1 $60
§3|J21 P551505030|F%—Fb=F Key Plate 3 #50
65|H21 SAB1603000 |[/AFLE Bolt 36 M16%
66 |H21 SAB1403000 [FAKLE Bolt 8 M14 %
67 |H21 SAB1402500 [AAfNLb Bolt 2 M14%
T

S

AMYALCTH ONA EETOHE

+191E0710333




gr B
70176
f"_1
i
17) (26) 21
HEBB

28) (74

C=) =) ) 32

il

I
e Sl e X | |

E A +191E0710333




— o P == — - ZANMYACTH_OAR_EETOMEMACOCDE

A +THIZNTINIZ3



7 L4

1 Boom

% s g & F T # & & &5 |8 &| W =
Key Parts No. Parts Name 0ty Keg Remarks
68 H24 SBJ2401000 | EEs Washer 1 M24
89 |H24 SBK16002710 |nms Spring Washer 36 Mg
TO|HZ24 SBKL1400210 |iThEs Spring Washer 34 M4
T4 |IM22 P551013610 |24 Pipe 1

- T2|1J24 P551910860 | Apwst Stopper L0
T3I|H25 SCP0OS03500 |&bpEy Pin 1 $5% 350
T4 |H32 SHM1000130 | #Z)=—Z=wFIL Grease Nipple 8 A-PT1/8/
TS|H32 SHM1000230 | ZY—R=9TI Grease Nipple 9 A-PT1/4Fe
T6|H21 SABL404000 |aFELE Bolt 32 M14 x40L
TT]J24 P551910860 [NL.1&Y U #HRFws¢  Stopper
78 Fr-y Chain ! $8x32

-7 1=

JAMYALTH ONA EETOHE
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HEEEEE

Slewing Device Ass'y

w & & 5

Parts No.

® & & W

Parts Name

Loy | Hbkg | G

0ty | Weight Remarks

C32 P552038000 it

13 P552033000 2.4 ~VRESFARNL Joint

Slewing Device Ass'y

Upper Trestle Bearing 1

1 817
543
1| 220
1 917

81 213

87
12

gy

o |F30 P552274000 Helel ERRS

3| J51 P552271000 BERT Y VT Bearing

4{Lo0T P552273000 Hom A A LE—F — Oil nhoter

5|G30 P552252000 Bl H7— Cover

s |gz1 P552901360|FAFLE Bolt

7|lH21 SAB1604540 AEALD Bolt

g |H21 SAB1603000 FEAIL b Bolt

g |Hg1 SAB0B801200|AAHLE Bolt

10| H24 SBK2000210 IR ESE Spring Washer
11|H24 SBK1600210 INREE gpring Washer
12| H24 SBK0800210 REREE Spring Washer
L ——

A

IAMYACTH ONA EETOAUHALCOCOE
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T=LRATTRUAH

Qutrigger For Boom

s H S F 5 H & % #Wm a5 | ERkg | @ =
Key Parts No. Parts Name Oty |Weight Remarks
H02 P553092000 |77 hYMETS Outrigger ass'Y 1921

1|HO02 P553098000 |7-ABATMMIETS Dutrigger ass'Y 1390 |2 prg
2|H0Z2 P553099000 |7-2ETIMMETSE Outrigger ass'Y 1389 |FEP
3|HO02 P553096000 |7-s@mMIHETS Outrigger ass'Y 1|380 |z sl
4 |HO2 P553097000 |7-:AEMMIETS Outrigger ass'Y 1380 |&mep
5| H25 P553902090 |¥F> G Pin 2 28

6| H25 P553902100 |y & Pin 2 36
T|J55 P553901360 |DUFwv¥= DU-Bushing 8 1 | MB12085
8§|J21 P553901450 | #=7L—+} Key Plate 4

9|H21 SAB1203600 |/AFLE Bolt 8 M12x30L
10|H24 SBK1200220 |izEEs Spring Washer 8 M12

11 |L20 5533447000 |HEL)Y (& Clinder 2 19 | EEmiEP1T
12|L20 P553448000 |®ELY ¥ (AD Clinder 2 2 4 | Hamarl
13(G73 P553315000 |22 (HED Hook 1

14|G73 P553313000|7v2 (&EED Hook 1

15|G73 P553454000 |72 HH Hook 1

16| GT7T3 P553455000 | 797 (&R Hook 1

17T|H25 P553901850 | Pin 4 ¢13
18| H25 SCP0302210 |HbE Pin 4 $Ix2a
18| H24 P553901660 | XFUy (HEx) spring 4

20|H24 P553901670 RS>y (%L  spring 4

21|H32 SHM1000110 |ZV—R=wTN Grease Nipple 8

22|H81 P553458000 | 7w hyHIEREF=-—2 Chain 4
-

A
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T—=LT v b AETR (GED
Boom Outrigger Ass y(RF)

7= ® & & 7 B @ B WK o | HER| W
Key Parts No. Parts Name Oty | Kg Re
H02 P553098000 | 7—L47%bYAHALSE GG 1 Key |
' Boom Outrigger Ass’ y(R.F)
11L20 PSE30T2000] 5wy Cylinder 1| 3%
2|H25 P553001L040]|EY Pin 2 l
3/J22 SHA0400110 |CRik¥ Clip Ring 4
4/G24 P553900000 |EER Pedestal L I
5|K61 P553461000|RF4FT7—4 Slide Arm 11150
6|H25 P553802260 (K Pin 1 |
T|J51 P5530800770|~<TYxY Bearing 4
8/ K61 P553450000 |5ER7T—4 Arm 11201
9|K81 P553002270|F4RFVRY LY Distance Ring 2
10|H25 P553901110|E> Pin 1
11|F10 P553453000 =y Casing 1
12|K81 P553901120 |F1ARFLRYLY Distance Ring 2
13|K81 P552900830 |F+RIVARYY Distance Ring 2
14|H21 SABL1001600 | AFLE Bolt 4
15|H24 SBK1000210 | dhEE 25 Spring Washer 4
—77—

+191E0710333
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T—=LT 7 YA (D
Boom Qutrigger Ass y(L.F)

e

M10

= ®8 = % 5 ® & & 5 1 &5 | BER| @
Key Parts No. Parts Name Oty | ke Re
" H02 P553089000 '.J"—L'?'?i"lﬁﬁﬁi[u'%(ﬁ"ﬂﬁ) 1 Key |
Boom Qutrigger Ass'y(L.F)
11L20 PES3IOTR2000 |2 Cylinder 1| 32|38
2|H25 P553901040|E> Pin 2 1
| 3|J22 SHA0400110 | CHUEWH Clip Ring 4 e
4|/G24 P553900000 |EER Pedestal 1 31
: S|K61 P553462000|R5C4F7—4 Slide Arm 11150
6 |H25 P553002280| K> Pin 1 1
T|J51 P553900770 |X7UxY Bearing 4
8|K61 P5534490000 |5EEIT—L4 Arm 1201
9‘ K81 P553902270|FT4RFVRVLY Distance Ring 2
10|H25 P558801110|EY Pin 1
111F10 P558453000 |¥—v¥ Casing 1
12|K81 P553901120 |F4R7RVY Distance Ring 2
13|K81 P5520900830 |F4RFLARN LY Distance Ring 2
14 |H21 SAB1001600 |7<AFILI Bolt 4 HL0X
15|H24 SBK1000210 |iThEE: 25 Spring Washer 4

A

~ JAMYALCTH ANA EETRHEHALCDCDE
+191E0710333




" Remarks

T= LT o ko oy

BOOM OQOUTRIGGER
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T—=LT Y HETS (5
Boom Qutrigger Ass' y(RR)

e H % B 5 ® & & ¥ L &5 | BEE | @
Key Parts No. Parts Name Uty | Kg Remar
H02 P553096000 |7—L7% kY HETS (5K 1 Key 1~
Boom Qutrigger Ass'y(R.R)
1|L20 P553072000 |y Cylinder 1| 32 |24man
2(H25 P553001040|F> Pin 2 1
3(J22 SHA0400110 |CEIEME Clip Ring 4 fF40
4(G24 P553900000 |EiR Pedestal i
5|K61 P553452000 |@E7—L Arm 1{314
_al_ﬁ
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F= LT b AERE (E
Boom Outrigger Ass y(L.R)

7S ® & F 5 # % = W 1 & | HEE| W
Key Parts No. Parts Name Uty | Ke Remarl}
HO02 P553007000 |7—47%hYAELE & 1 Key 1~5
Boom OQutrigger Ass’y(L.R) :
1lL20 Pss3oT2000 | ¥Y¥¥ Cylinder 1| 32 B
o|H25 P553901040|EY Pin 2 1
3/J22 SHA0400110|CEEDE Clip Ring 4 B0
slc24 P553000000 |EER Pedestal .| 31
5 |K61 P553451000 |5ET—L4 Arn 1| 314
_g3-—
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HYDRAULI

e 1) 2

=
C

-
IL CYLINDER FOR BOOM QUTRIGGER

0
2 = 1 &7 | | @D
nﬂerﬁ a:ﬁPal::I'[:; Jrfo, ¥ N l::rts Ha:r:e e ;i‘rlﬂnlf i;;%f-] fﬁEemau-
L20 P553072000| ¥V »¥—HI& Cylinder ASSY 4
1 [L20 P553072010( Y »¥— Cylinder 4
2 |L20 P553072020| 7> Bnshing 4 GE40ES-29
3 |L20 P553072030|ERbrOw K Rod 4
4 [L20 P553072040| 7y a Bnshing 4 GEA0ES-2¢
5 |L20 P953072050| ExXby Piston 4
® [L20 P553072060(U=-s39w&y U-Packing 8 051807
@ [L20 P553072070 (8927w 7Y ¥ Back Up Ring 8 0% 80x}
® |L20 P553072080|v=z7U>¥ Wear Ring 4 80X 75|
® |[L20 P553072090(0-Yv¥ 0-Ring 4 650
10 {L20 P553072100| x> Piston 4
11 |L20 P553072110| o2y Lock Ring 4
12 [L20 P553072120| 0w Fhs$— Cover 4
13 [L20 P553072130|DU-Fwia Bnshing 4 WBS0300Y
@ |L20 P553072140|U—-sty3y U-Packing 4 1D150%
® [L20 P553072150| /% Z 77U ¥4 Back Up Ring 4
® |[L20 P553072160| ¥R P As¢— Dust Wiper 4 50X 62%
I7 [L20 P553072170|2Yw Yy Clip Ring 4 ARBS
® |L20 P553072180|0-yv> 0-Ring 4 675
® |[L20 P553072190|/¢y 279 7Y>% Back Up Ring 4 76 %81
20 |L20 P553072200| 7w iw Washer 4
L20 P553072900( >—nNFy b Seal Kit 4
R _AMMALCTH ANA_EETH
VA +79180710333
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TorUH) rFi {0y FF 2y

7
OUTRIGGER PFILOT CH HECK VALVE
73

o ) 1 &% | | @0
ﬁKef EﬁI’aﬁ;nts: ::. § ? ;:rts Nafe Eﬁr‘ﬂn‘,{ i*a.{;ﬁ) ﬁiﬁemm
G66 P639519000| /34Ty bF = v 7FFPilot Check Valve 1
| |G66 P639519010| KT+ Body 1
2 |G66 P639519020| AT =N Spool 1
3 |G66 P639S19030| FF I+~ Plunger 1
4 |G66 P639519040| 7357 Plug 2
5 |G66 P639519050| 27 Y VY Spring 1 ‘
6 |G66 P639519060| 00— 7 0-Ring 3 P
7 |G66 P639519070|0—-Y %7 0-Ring 2 Pl4
o T 3AMYAL
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Hydr. 0i 1 Cylinder EJF:ﬁ;u 1 Baom)
s ® & ® 5 ® & & ¥ a5
Key Parts No. Parts Name @ty
L20 P557088000|NO. 1) Ist.Cylinder Ass'y 2

1|L20 P557088010| Uy Cylinder 1

2|J11 P557088020 |EXbrawF Piston Rod 1

3/G30 P557088030 |0yl Cover 1

4|L21 P55T7T088040|ERF> Piston 1

5/G61 P557088050|awF7LER Clevis 1

6|J55 P557088060]|7»¥a Bushing 1 MB100S00U

7T|K81 P557088070 |vxz7Yxy Wear Ring 1} WR-

8§ |MT70 P557T088080|U—stvd U-Packing 2 UPT14541

9 |MT7T2 P557088090|v2T7yFU2y Back Up Ring 2 145 165
10 | M7T0 P557088100|U—sSwFl U-Packing 1 ID1100#1
11 |M73 P557088110 |SvsToFUry Back Up Ring 1 100120
12 |MT71 P557088120|#&Ab—ib Dust Seal 1 DWIL00-11
13|MT72 P557088130|0-4y2% 0-Ring 1 G750 |
14 |[M72 P557088140 |0-U7 0-Ring 1 G155
15|MT73 P55T088150 |/ S92T7vFY0¥ Back Up Ring 1 (155
16| M72 P557088160|0-97 0-Ring 1 (60
17|J55 P557088170 |k Bearing 2 SAI
18(J22 P557088180 |CRiksi Clip Ring 4 7URL05
19|G66 P557088190(F737 Plug 1 RC1/8
20|H22 P557088200 |d%¥ Screw 1 M0 14
21|(H22 P557088210 |iEDx¥ Screw 1 Mlox 14
22 |H32 P557088220 |7U—A=vTN Grease Nipple 2 A-RCL/8
23|G66 P557088230 |8757 Plug 2 RC3/8
-..a [

JAMYALTH ONA EETOHOHACODCDE

A

+191E0710333



NOQ. 1 %Y =¥

Hydr.

0il Cylinder(For NO.1 Boom)

A

o)

o o-
"
| S——

Y

—'l—h-

Pr

ONA EETOHOHACODCODE
+191E0710333

NS S P

I

Sl



NQ. 2%
Hydr. 0il Cylinder(For No.2 Boom)

] ® & ®* 5 w & £ W 1 &5 | BER| W
Key Parts No. Parts Name Uty | kg Remark
L20 P557080000|NO. 2 ##s  2nd Cylinder Ass'y 1| 360 |Key 1~23
1{L20 P557088010|¥Y2¥ Cylinder 1
2|J11 P557089020|EXRb>OyF Piston Red L
3|G30 P5570890030 |0y FAs- Cover 1
4|L21 P557089040|ERIY Piston 1
5/G61 P557080050 |0y KIVER Clevis 1
6|J55 P557089060|7v¥a Bushing | MB 120500
7I/K81 P557089070 |2=7YY Wear Ring 1 WR-210
8/M70 P557089080 | U3y U-Packing 2 05121081
g|M72 P55T089090 |w27wTUYy Back Up Ring 2 190210
10 |M70 P5570889100 |U—siwdr U-Packing 1 [DI120]
11|M73 P557089110 Ry 7Ty Back Up Ring 1 120x140
12|M71 P557089120 |#FAbY=ib Dust Seal 1 DWI120-1
13|M72 P557089130|0-Yx¥ 0-Ring 1 G685
14|M72 P557089140|0-V>¥ O-Ring 1 G200
15|M73 P557089150 Ry b FTuTW 2y Back Up Ring 1 G200
16 |M72 P557089160|0-y>” 0-Ring 1 675
17/J55 P557089170 | R Bearing 1 SAT-100
18|J22 P5570889180 | CERI) Clip Ring 2 VAL
19(/G66 P557089190 |83 Plug 1 RC1/8
20 |H22 P557089200 |kdxY Screw 1 MLOx14
21|H22 P557089210 |EHRY Screw 1 M10x18
22|J55 P5570898220 BROmSZ Bearingt 1 SAT-008
23|J22 P557088230 | CEULDI Clip Ring 2 ;i |k
_—
Sigee .
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=

NO.
Hydr. 0il Cyli

Jvyy
nder (For No. 3 Boom)

s ® & F # @ & ¥
Key Parts No. Parts Name

L20 P557090000|NO. LY FHBUR  3rd. Cylinder Ass'y
11 L20 P557090010]|vyyy Cylinder
2|J11 P557090020|FxryowF Piston Rod
3/G30 P557090030 |0y KA, <— Cover
4| L21 P557090040|Fxby Piston
5|G61 P557000050|0yF2LER Clevis

6| J55 P55T7T090060|7via Bushing
T|K81 P557T000070|%x7yry Wear Ring
8|MT0 P557090080|U—riw¥y U-Packing
9|MT72 P55T7080090|Xv279Ayry Back Up Ring
10 /MT0 P557090100|U—-rSu%> U-Packing
11 |M73 P55T090110 | 927wy Back Up Ring
12 |MT71 P55T7080120|#Rbp— Dust Seal
13 (M72 P5570980130]|0-yys 0-Ring
14 |MT72 P557090140]|0-y# 0-Ring
15|M73 P557090150 Wy PTwTY oy Back Up Ring
16 | M72 P557090160(0-yxz 0-Ring
17/J55 P557090170 | Ehigis Bearing
18|J22 P557090180 |CRUFE Clip Ring
181662 P557090180 |75 Plug
20|H22 P557090200 |ikHxy Screw
21| |H22 P557090210 |tz Screw
22 |H32 P557090220 A e &2 J 1 Grease Nipple
-9 g
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NO. 42
Hydr. 0il Cylinder(For No.4 Boom)

"5 B & B = B & £ & 165 | BER| |
Key Parts No. Parts Name Uty | Ke
L20 P557091000|NO. 42y y@ys 4th Cylinder Ass'y 1] 90 |Key
*1|L20 P557091010]yus Cylinder 1
2/J11 P557091020(|¥F¥zxbroyF Piston Rod 1
31G30 P557091030 0w ps<— Cover 1 k
4|L21 P557001040]Fxry Piston 1
5[G61 P557091050 |oyFoLER Clevis 1
6/J55 P557091060|Fvoa Bushing 1 MBTO
TIK81 P557091070|wzryssy Wear Ring 1 WR-1
8IMT0 P557091080 U—-rtwFy U-Packing 2 sl
9 MT72 P557091000 /%9079 7yos Back Up Ring 2 95x]
10 IM70 P557091100|U—/Suss U-Packing 1 DI
11 |M73 PS55T001110|%92797yvy Back Up Ring 1 708
12|MT71 P557081120|#2po—-n Dust Seal 1 DWITH
13 |M72 P557091130|0—-yzs 0-Ring 1 645
14 |M72 P5570981140|0—y> 0-Ring 1 G105
15|M73 P55T091150 |/X9279syosy Back Up Ring 1 G105
16 | M72 P557091160|0=-y>s 0-Ring 1 G40
17|1J55 P557091170 |BEHs Bearing 2
18(J22 P557091180 /| CRuLwig Clip Ring 4
19/G66 P557091190 |55~ Plug 1
20|H22 P5570981200 ki Screw 1
21|H22 P557091210 |z Screw 1
22|H32 P557091220 B £ J R Grease Nipple 2
l |
—95-
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Hydr. 0il Cylinder(For NO.4 Boom)
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AT LEI55 25T

Counter Balance Valye

75 B & £ = B & 2 &% | &5 | BER | &
Key Parts Na. Parts Name Pty | Kg Rem
L52 P639692 000 [ADroisuzsiL7 Counter Balance Valve 5 27-T03
1|/L52 P639692010 SITEE (A) Valve Body(4) l
2/L52 P639692020 2SVTEE (B) Valve Body(B) 1
3|L52 P639692030 -2 Plug 2
4| L50 P639692040 AYy—-7 Solenoid Valve Ass'y 2
5|L50 P639692050 EX b Solenoid Valve Ass'y 2
6|L52 P639692060 7w Bushing 2
TIL52 P639692070 ATV iR Spring Guide 2
8|L52 P639692080 ATy vy Spring 2
9(L52 P639692090 FEEFIL b Bolt 2
10|Ls52 F639692100 Aty b Nut 2
11[L590 P63969211¢ O-RFuwFYyvy Snapring 2
12|L50 P639692129¢ = ARTE Packing 2
13|L52 P639692130 Fxwrf Check Valve 2
141052 P639602140 (#m Valve Seat 2
kg L52 P639692150 AT 2 Retainer 2
16| L52 P639692160 gl T Spring 2
1T|L52 P639692170]|0v>s O-Ring 2 P6
18(L50 P639692180 oy 0-Ring 2 P8-90
19|L50 P639692190(0y>s 0-Ring 3 F104-%0
20|L52 P639692200 0y 0-Ring 2 P11-30
21 |L52 P6398692210 0y>s 0-Ring 4 P18-90
22|Ls52 P839692220|0yvs 0-Ring 2 P21-%0
23|L52 P6389692230 |0y 0-Ring 2 P22-90
24 |L52 P639692240 |0y>sy 0-Ring 2 P224-%
25 |L50 P639692250 VAV VXD IR Bolt 2 M8 x 95
26 |L50 P639692260 ECTE: a4 Plug 2 1/8
27T |L52 P63897570068 YU =TH—= k1 4} Relief Valve Ass'y 2 =
28|L52 P639692280¢ F=LTL—} Name Plate 1
29(L52 P639692290 SV TR FE L b Bolt 4 M8 x 1%
! =
l _ ZAMYACTH ANR EETEBHOHALCDLD
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YU =70 7HY S,
Relief Valve Ass'y

g8 & % = g &% £ 165 | BER| &

Key Parts No. Parts Name Qty | Kg Ri
L52 P639T57000 | Yy—aryL78ms Relief Valve Ass'y 5 ORH-

21L52 P639757020 |#<yyh Poppet 1

3|/L52 P639757030 | Valve Seat 1

4|L52 P639757040|xy—> Sleeve 1

S|L52 P639T757050|Fwea Bushing 1

6(L52 P639757060|Fvvagwf Bush Rod 1

TIL52 P6397T57070 ATy ey Retainer 1

8|L52 P639757080 |27y Spring 1

10|L52 P639T57100 |@megExy Screw 1

11{L52 P639T757110|A/+vyh Nut 1

14|L52 P639757140|0ys 0-Ring l P14-90

15|LS2 P639757150|0y>s 0-Ring 1 P5

16 |L52 P639757160]|0y>s 0-Ring 1 P7-%0

I7T|L52 P639T57170|0ysy 0-Ring 1 P22-9)

18(L52 P639757180 |52 Iron Ball 1 P8-80
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37— MEEEE
Concrete Pipe Line(outside Equipment)
5 B & & 5 ® & & ¥ L &5 | Eilkg
Key Parts No. Parts Name @ty |Weight

P662059000 |20)-Hg2RE (582 Concrete Pipe Line

1 I M60 PAG2274000|200ARVF Bend Ly=24 |4
2|M26 P662317000|200A—175A&DE Taperd Pipe 1| 18
3|M60 PAG2229000|175A~NVF Bend 1] 19
4 /M26 P662316000|175A—150AKDE Taperd Pipe 1| 2%]g
5|MB0 P562299000|150A 90° <YK  Bend 1| 12
6[M22 PAG2110000 |a7 Pipe 1| 251
TIM60 PB62210000|150A 90°~YF  Bend 1| 28
9|M26 P562375000|150A—125A%DE Taperd Pipe 1| 432
10|M22 PAG2175000 |82~ Pipe 1| 232
11(M60 P662781000|125A 90° ~X>F  Bend 1] pa
€2[M60 PA62231000|125A%92H<0F  Bent 1| 12
13 |M22 PA62233000 | ZRA~LBER 7 Pipe i1 45
14 |M22 PA62173000 | <r Pipe 1 (RG
15 |M60 PB62204000 |BEEESVE Bend 1| 15
16 (M50 P562641000)200A%%E Pipe Joint 2 10
17|M50 P562616000|175A%%F Pipe Joint 2 8
18 /M50 P562615000|150A%F%%F Pipe Joint 5
19 (M50 P562614000]125A%H8E Pipe Joint 7 4
20[L20 P551855000 |/S4 44— Pipe Support 3 3
21|H21 SABI1603060 |A®mELE Bolt 6 il;
22|H21 SABL1604560 |AmELp Bolt 2 MIE
23|H23 SBAL1612100 |/+wh Nut 2 MI6
24 (H24 SBK1600220 |iThiEs Spring Washer 8 M16
25| H21 SAB1203560 |/~m#L} Bolt 8 H12
26 |H23 SBA1212100 |7~&+wvh Nut 8 M12
27|H24 SBK1200220 |izhEs Spring Washer 8 M2
28 |L20 P631138000 |80 4H—} Pipe Support 1 5
L 3
-101-
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3wy = MEER (7—LH)
CONCRETE PIPELINE (FOR BOOM

W 8 8 % 8 8 & 2 B ey M
Eey Parts No. Parts Name Pertdt | Seight Rena;
M60 P662060000 |7)-HEXEFHTS(7-4) Concrete Pipe Line 460 |R33
1|M22 P56224000C|[125 90° AXYF  Bend T| 11/|R3%0
2(M22 PA62139000 617 Pipe 4| 23|%
3[(M22 PAB62154000 |87 Pipe 1| 20|27
4(M22 PB62103000 |2 a7 Pipe 1 5 | 0.55
5(M22 PB62102000 |#%<47 Pipe 1 6 | 0. 6650
6|(M22 PAB2185000 |7—LE A7 (1) Pipe 1| 10
T|M22 PAG62186000 |7—LE AT (2 Pipe 1 8
' 8|M22 PAG218T7000|7—LEM7 (3) Pipe 1 8
9|M50 P562614000]|125AEHE Pipe Joint 22 4
10|L01 P562970070 |&kL7SYY Flange 6
11|{M27 P562458000 |fiEdok—2 End Hose 1] 40
12|L20 P551855000|125A/Sf74#—F  Pipe Support 12 3
13|H24 SAB1203560 |A®mFLE Bolt 26 12X 31,
14|H21 SAB1404060 |AmHfLk Bolt 2 4 M4 X401 |
15|H23 SBA1212100 |7fFvk Nut 26 M12
16 |H24 SBK1200210 |iThEs Spring Washer 2 6 M12
17|H22 SBK1400210 |ifiEEs Spring Washer 24 M14
18|H22 PA62174000 |#%s7 Pipe 1| 16205
19 |H22 PB62104000 |#HFr7 Pipe 1 6 |0.65n
-103-

A

+191E0710333

—JAMYALTH ANA EETRHEHACDCDE




J

el \/— ] s

a7 - FREET (7-48)

Concrete Pump Cylinder(For Boom)
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avy ) —pRrTRAEERE
Hydraulic 0il Line For Concrete Pump

|l 82 & F S ® & & W &4y | EiKe| W 3
Key Parts No. Parts Name gty |Weight REM[E'
M20 PG39011000 |3/-1 FEMESEE Hydr. 0il Line For
Concrete Pump
1/G66 P639758000 |MEVEARE Valve Block Adapter 1
G66 P639445000 | mEUEHF7Oy2 Change-Over Valve Block 1| 154 |zEmar
M72 SHB2055010(0=-y»” 0-Ring 6 655
2 (M20 P639T759000 |@ERTEE Hydr. 0il Pump Adapter 1
L0l P543479000| mMER/S Hydr. 0il Pump 1 BEEIAPLY
M72 SHB2085010( O-Y»% 0-Ring 1 685
M72 SHB2045010| O-Ux% 0-Ring 1 (45
3/L50 P639T60000 |Rro—7RERAR ILTHUR 1
L50 P638804000 =—- FL# Needle Valve 2 3/8
4 M22 P639761000 | TS Connector Ass'y 1
M72 SHB2050010| O-yxv¥ 0-Ring 4 650
5|M20 P639762000 |BEV) YER S Pipe Cylinder 1
6|M20 P639763000 |ME A 7HILFE () Hydr 0il Pipe ass’ y(R) 1
7|1M20 P638764000 |E 1S G Hydr 0il Pipe ass’ y(L) 1
M72 SHB2035010(0-yx 0-Ring 3 635
8|M27 P538811370|¥7¥ash—2 Hose Suction 1 4 | soax12f
9|M27 P538911890 |¥7vavk—2 Hose Suction 1 1 | 80Ax 3
10/G72 P639651000 | =iwig—s3/F75  Band 4 1
11{M30 P5388900950|75( #aF) Flange 2 3 :
12|M27 SLT8282500 |TLk—X Hydr 0il Hose 1| 14 |280-1%
13|M27 SLT8281250 |FLk—X Hydr 0il Hose 2 9 | 280-1'/
14 |M27 SLT8280800 | FLk—X Hydr 0il Hose 1 T 280-1/
15|(M27 SLT6280900 |TLk—2R Hydr 0il Hose 2 3 | 280-1%
16 |M27 SLT6281300|TLh—2 Hydr Oil Hose 2| 4 |os0-1xd
17|{M27 SLT5071200 |Tak—X Hydr 0il Hose 1 1 maﬂf
18|M27 SLT3070950 |TLk—2X Hydr 0il Hose 1 1| 1018
19|(M27 SLT2352800 |Fok—3% Hydr 0il Hose 1] 2|0
20|M27 SLT2071700 |TLk—2 Hydr 0il Hose 1 1| 70-1/48
21|M27 SLT2281500 |FLk—2 Hydr Oil Hose 1 1 | 280-1A4%
22|(L27 SLT1280400|Fak—2 Hydr 0il Hose 1 280-1
23|M27 SLT1280750|TLk—2 Hydr 0il Hose 1 280-1
24|L27 SLT1071300 |TLk—R Hydr 0il Hose 2 0-
25|M27 SLT1281400|Tak—2 Hydr Oil Hose 1 og-L
—-105-
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v sy — b TRHEEEE
Hydraulic Oil Line For Concrete Pump g
we| % & B % & g2 B 145 | Eme| @ %
i [=] oo
gty |Weight Remarks
Key Parts No. Parts Name §
96 |M27 SLT1280350 T hak—2A Hydr 0il Hose 1 1 | 280-1/4 <350
o7 |M56 P5389808610 ARART YT Adapter 1 |
1 o
28 |M56 SLU1440000 T¥Ty Adapter 2 311/ 90
9g |H21 SAD1608030 FErFEL b Bolt 8 2 | M16<90L
30|H24 SBK1600210 [Bépliils Spring Washer 36 M16
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T UTr— 7 HBEEE

Hydraulic 0il Line For Agitator r‘h
#2| % & B 5 B 8B & 165 | &Rk | W 3
Key Parts No. Parts Name Q ty |Weight| Remark
—
M20|P639012000 |7 7—yEELET
1|M21|P639765000 |75 Mifay) #3S Valve Block 1 BBl
2|E42|P639766000 77— EHRRRERTS 1 ll
E32|P668802000| EAZRLvF - Switch 1
3|/M20|[P639T6T000|7YF—sMEE—2EE  0il Moter L
“lret|Ps 36618000 7UF—ymEE—s 0il Moter 1| 11 |sEmay
4|L20|P639812000 |EBHUMANIETS Cylinder Ass'y 1
5|L52|P639356000|/3M 0y bFxy2#TS Pilot Check Valve 1 FEILEPIY
6 |M56 |SLT6070800 |TLk—2 Rubber Hose 1 70~ 1xy
7|M56 |SLT3070800 |Tak—X Rubber Hose 1 T0-1/2x
8 |M56|SLT3140800 |Tak—2 Rubber Hose 1 140-1/2x
9 |M56|SLT3141000 |TLk—X Rubber Hose 2 140-1/2x
10|M56 |SLT1141750|Tak—2 Rubber Hose 2 140-1/4x
11|M56|SLT1070700 |Fak—2 Rubber Hose 1 T0-1/4% @
12|M56 | SLT10T7T1100 |TAak—2R Rubber Hose 1 T0-1/4x @
13|M56 |SLT1072350|Tak—2 Rubber Hose 1 'ru-u-a:l
14|M56 | SLT1140750 | TLh—2R Rubber Hose 1 140-1/9
15|M56 | SLTL1071900 |T4Lk—2R Rubber Hose 1 T0-1/4
16|M56|SLTL1070800|Tsk—2 Rubber Hose 2 T0-1/4 ’
17 |M56 |SLT1070400 [ Tuk—2 _ Rubber Hose 3 70-14
I
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Hydraulic 0il Line For Agitator
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(I e
?iff‘-f?f{-‘b‘i'?'ﬂvﬂﬁi&%
) Agitator Valve Block Ass'y
F | &4y | Efikg| W &
parts No. Parts Name \ qty \‘ﬂeight Remarks \\
PG39765000 7 yF—FrLT7ay 7S
\ i Agitator Valve Block Ass'y
P638378000 7uF—y0nTTa7 Valve Block 1 FHMIIPI6TER
P539514000 n7t3—/)—-% Coupler Nose 1
p538904680 Fevd [231; 1
P638398000 0y v/ EETSTHN  Adapter 4
P63839600 0 O‘J??'M%'?ﬁf'f?ltbw'r Adapter 1
gLU1408000 F—ATFTHW° Adapter 2
SLU0B08000 R—2TFT IRt B Tee 1
SKMQEIOBD‘-'}U TA— Tee 2
SKM1108000 A ZA RN Elbow 1
P533902910 ARX AV Y b Soket 1
SKM400 g8000 =7 Nipple 2
P639371000 )= Fs sy Needle Valve 1
gKN2010080 ROy TNV Nipple 2
p538910120 |ESE Pressure Gauge 1 |i
|
|
|
|
|
I
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Agitator Valve Block Ass'y
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oy B RREEE
Hydraulic 0il Line For Hopper Open & Shut

- ecrry

el ® & T =S ® 8B & L4 | ke | W = |
Key Parts No. Parts Name @ty |Weight Remarks
M20|P639037000 |y TEmbrEs
' Hydraulic il Line For Hopper Open & Shut
1 | M20(P639T771000 |ko B oES Hopper Open & Shut 1
2[L20(P639T69000 |EEVYVIRH Rock Cylinder Adapt. 1
J|M21|PB39768000 |SA77oyrlve Valve Block Ass'y ﬁﬂ#t?llﬁ%
4| L52(P639T7T70000 Y —7HTS Relief Valve Ass'y 1
L52|P639810000 Jy=74 Relief Valve 1 1 | RDI-02T-HD-g
9| |M27|SLT1280800|TLk—x2 Rubber Hose 1 280-1/4 %80
6 |M2T7 |SLT1070600 | Fok—x Rubber Hose 1 T0-1/4 %600
TIM2T|SLT1281000 | Tak—2 Rubber Hose 2 280-1/4 = 100/
8| M2T|SLT1280400 |Lk—x Rubber Hose 1 280~1/4 x40
89 [M27|(SLT1210600 | Tak—x Rubber Hose 1 210-1/4 <800
10 (M27|SLT1210550 | Tak—= Rubber Hose 1 210-1/4 %53
11 |M2T7|SLT1210500 |TAk—x Rubber Hose 1 210-1/4 x50
12 |M27 |SLT1211500 | Tak—2 Rubber Hose 1 210-1/4 X1
13| M27|SLT1211600 |T2ak—x Rubber Hose 1 210-1/4x1
14 (M27(SLT1281200 | Foak—x Rubber Hose 1 280-1/4x
P _
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oy B ILT 7oy 74T S
Hopper Open & Shut Valve Block Ass’y
5| ® & B B 8 & & W 145 | EEe| W 3
s Key Parts No. Parts Name @ty |Weight Remark;
=]
M21 | P6398T7T68000 0770y 73S Valve Block Ass'y
(i L{L50|P538180000|==a7lAb—} Valve 2 1 0 | SRR
2|M21|P538910210 |EE7 Oy Block . 1 6 ' : '
3|G00|P639543000 | 754wk Bracket 1 |
4|1J25|P533908380 45— Rock Pipe 2
5|L50|P6383T1000(=—FilrifL7 Needle Valve 2 1/48
0 6|L75|P538809700|#v7+— Dampner 1 (FD10-21),
TIM56 |SLULOOBOO0O |R—ATH¥F¥AFL— Adapter 3 1/48
8 |M56 |SLUL40B000 |HA—AFTH¥F¥90° Adapter 8 1/48
9 |M56 |SLU0OG0BO00 |h—RT7H¥T7 Ah-t54E Adapter 1 1/48
10| M54 | SKEMBO0O0B000 | 71— Tee 2 1/48
11|M52|SKM4008000 | =271 Nipple i 1/4B
12| M56 | P53830T7720(|7Dx Cross 1 1/4B
13|H21|SAD1006030 | ABAfRILE Bolt 4 MLO %80
14 | H23 |SBA1012100 |7"A+v b Nut 4 M10
15 H24 |SBK100021 0 | HRES Spring Washer 4 M10

e e
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T;.—s‘r‘zb:&'-"‘-‘-h——-—bf‘)b?’ i

MANUAL OPERATE VALVE i

a3 =] 1 &8 | @D
H;Eef _EEF;‘“'.E Iﬁi. . i ;:rts Nafe . ?zf%n:{ iﬁligizfj ﬂﬂemrkf
L50 P539180000 | FHIYIEH Valve ASSY 2
t |L50 P539180010| T4 Body 2
9 |L50 P539180020 frei— Cover 2
3 (LS50 P539180030| H/8— Caver 2
4 |L50 P539180040 A7=N Spool 2
5 |L50 P539180050|V7F—7F Retainer 2 .
§ |L50 P539180060 HAF Guide 7
7 |L50 P539180070 Tyia Bnshing 4
g [L50 P539180080| J+/35 Bellows 2
g |L50 P539180080 AT Spring 2
10 |L50 P539180100 A7 aw Screw 2
11 |L50 P539180110 | ot Pin 2
12 |L50 P539180120 = Ball 4
13 |L50 P539180130 Z9Yaw Screw 16
14 |L50 P539180140 0=y 7 0-Ring 4 PT
15 |L50 P539180150 w27 9T w7 Back Up Ring 4 P1
16 |L50 P539180160| 0027 0-Ring 4 A5568-019
17 |Ls0 ps3atsor70|0-u >y 0-Ring 8 Py #
18 |L50 P539180180| Ls5— Lever 2 (\
19 |L50 P539180190 g3 Grip 2
e i I A
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T b U A REERE(1/2)
Hydraurie 0il Line For Qutrigger

(7] # & = = 8 & 2 # Las) | Eag | W o= |
Key Parts No. Parts Name 0ty [Weight| Remarks |
=
M20 P639013000 |7 hy/Ekres Hydrauric 0il Line !
For Qutrigger !
1IM20 P639772000 747500758 0il Pump Adapter 1 |
LOL P543481000| 7-b7si-ymiaEssy Hydr. 0il Pump 1 mﬁupmgﬂq:
2|L68 PE39TT3000 |7-uirvaniays Valve Block Assy 1 .
L68 P639504000| y—siuvrows Valve Block 1) 60 |#mpi58m
3|M20 P639774000|0STET (1) Pipe Unit(1) 1
4 /M20 P6397TT7T5000|0STER (2) Pipe Unit(2) 1
5/M20 PE39776000|0STER (3) Pipe Unit(3) 1
6|/M20 P639777000|0STEE (4) Pipe Unit(4) 1
T|M20 P639778000 |fme—sim Moter Adapter 1
8IM20 P6397TT9000 |tpssy . siom (@D  Cylinder Adapter 1
L20 P553448000| #pazsvos g Side Open Cyl. (F) 2 P15 EE
9]L62 P639T780000 BEAZMOy o) ST Check Valve Assy 2
L52 P639356000 BsaE Mo b A Check Valve As 2 FHEP12028
10|L68 P639781000 T b U AR )4ATS, Handling Block 1
I1{L50 P639371000| =—pus Needle Valve 6 1/4
MOO P639782000 AT -S4 0il Cooler Ass'y 1
MOO P639184000| sqar—s 0il Cooler 1| 65 |Emizpo052E
L20 P542591000| @EmEev_ Thermo sensor 1
12|1J37T P639783000 AAUEFEE (F)  Swivel Adapter 1
13 (L60 P639784000 it & Wi, Solenoid Valve Ass'y 1
L60 P638582000 Az m Solenoid Valve 1
141062 P639785000 Mush fro) TS Check Valve Assy 1
L62 P639356000]| mash frol#p Check Valve 2 s peTEE
15/M56 SLT1071600|@ESsk—x Rubber Hose 1 70-1/4 X 160
L6 |M56 SLT6070800 B T Lk — % Rubber Hose 1 70-1 x 800
IT(M56 SLT607160 0 | BMETLE—2 Rubber Hose 1 70-1 1600
18 |M56 SLTgO T1200 | BESLA—2 Rubber Hose 1 70-1 1200
19 /M56 SLT5070400 MRE b= Rubber Hose 1 70-3/4 %400
20 /M56 SLT3281000 BE S Lok — Rubber Hose 1 280-1/2 100
21IM56 SLT328080 0 | BETLF—2 Rubber Hose 1 zau—l,fz;:sm
22 IM56 SLT3280500 BEL Lk—2 Rubber Hose 2 2 | 280-1/2x50
23 M56 SLT2280800 BE S Lok— 2 Rubber Hose 6 280-3/8 80
R o Lok — 2 Rubber Hose 3 210-3/8 x50
—
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7 by ARREEE (/2

Hydrauric Oil Line For Outrigger

F5 ® & F S ® & & W &5y | ERKg| W 0B
\ Key Parts No. Parts Name 0ty |Weight Remarks
5|M56 SLT2070800 BET LA—A Rubber Hose | 70-3/8 <800
6IM56 SLTL1211800 mET LR=2R Rubber Hose i 2 | 210-1/4x1800
7IM56 SLT1211300 |@ETLE-R Rubber Hose 1 210-1/4 %1300
g|M56 SLT1211200 T Lsk—2A Rubber Hose 1 210-1/4 X 1200
g|M56 SLT1210450 BEDT LKR—2A Rubber Hose 3 210-1/4 %450
90 |M56 SLT1210400 |BETLK-Z Rubber Hose 5 1 | 210-1/4x400
31 |M56 SLT1071200 BEEITLFE—A Rubber Hose 1 T0-1,/4 1200
39 |M56 SLT1071000 BEITLF—A Rubber Hose 3 T0-1/4x1000
33 |M56 SLT1070800 mED Ld—A Rubber Hose 2 T0-1/4 %800
34 |M56 SLT1070750 BETLF—Z Rubber Hose 2 1| 70-1/4x750
35 |M56 SLTL0T0650 WET LA—A Rubber Hose 2 70-1/4 %650
36 |M56 SLT1070400 EETLF—A Rubber Hose 2 T0-1/4 400
37 |[M56 SLT1210650 BETLF—Z Rubber Hose 3 210-1/4 %850
38 |M56 SLT1281200 BET Lk—A Rubber Hose 2 280-1/4 %1200
39 |M56 SLT1280400 BET LR—A Rubber Hose 1 280-1/4 %400
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7 by A REEEE(2/2)
Hydrauric 0il Line For Qutrigger ol )

e w & T 5 ® & & W 1a5 | ERke | g
Key Parts No. Parts Name 0ty |Weight REﬂla.rz

M20 P639013000|77hRY HEEEES  Hydrauric 0il Line

For Outrigger |

40 |M20 PB39T786000 OSTEE (5) Pipe Unit(5) 1
41|M20 P639T787000 OSTEE (6) Pipe Unit(6) 1 i
42 |M20 P639588000 OSTER (1) Pipe Unit(7) 1
43|M20 P639789000 OSTEE (8) Pipe Unit(8) 1
44 |M20 P639790000|OSTERE (9) Pipe Unit(9) i
45|M20 PB39T91000 A=y v RS (8 Cylinder Adapter 1

L20 P553447000| BEIE~Y ¥ (% Side Dpen Cyl. (F 2 SHHEPITY
4g|L62 P639792000 Hifa & Moy M) R4S Check Valve Assy 2

L52 P639356000 Az Moy M)A Check Valve As 2 e |
47|L68 P639TO3000 ey )RS () Handling Block 1
48|L68 P639794000 Evefy)$R (B) Handling Block 1

L50 P639371000| =—FiF @ Needle Valve 4 1/4
49|L62 PE3GTI5000 May ) FHEELSR Check Valve Assy 1 .

L62 P639356000 MasbfoodF Check Valve 92 ey ﬁ
50 |M20 P639706000 SBE7Y b AEE (&) Sub Outrigger Adapt. 1
51({M20 P639T79T7000 W7o b AEEE (Z)  Sub Outrigger Adapt. 1
52|L52 P639798000 wefrira (B Lelief Valve Ass'y 1
53|L52 P639799000 Zaflir s (B) Lelief Valve Ass'y 1

L52 P639204000( VUV —723L7 Lelief Valve 1
4 |M58 SLT1211800 BET LR—2A Rubber Hose 9
55|M56 SLT1211500 |@ETLK-A Rubber Hose 3
56|M56 SLT1210900 BEITLF—A Rubber Hose 9
57 |M56 SLT1210800 BEDSLF—A Rubber Hose 4
58 |M56 SLT1210600 |@METLK—Z Rubber Hose 8
59 |M56 SLT1210450 BED Lk— A Rubber Hose 3
60 |M56 SLT1210400 BET LR—A Rubber Hose 3
61 |MS56 SLT1210300 BEITLF—A Rubber Hose 1
62 IM56 SLT1071200 BET LA—A Rubber Hose 2
63|M56 SLT107T0850 BET LHR—R Rubber Hose 1
64 |M56 SLTL070800 |HETLE—Z Rubber Hose 4
§5|M56 SLT1070750 |BETLE—R Rubber Hose 2
66 |MS56 SLT1070450 HETLFB—A Rubber Hose 1
67 |M56 SLT1070400 BETLE—-Z Rubber Hose 2

JAMYALTH ONA EETEH
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Hydraulic 0il Line For Autrigger
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DY)

Stde Open Hydz, 01T 1 inder
e ® & & % s = & W a5 | BER| W0 =
Key Parts No. Parts Name Oty | Ke Remarks
L20 P553448000 |Hpazs ) TR @D 1 140H-7
Side Open Hydr. 0il Cylirder(F)
{|L20 P553448010 (0¥ Cylinder 1
9/L20 P553448020 Ow Fh/s— l}adcu'.rer 1
31L20 P553448030 [~y FAsS- Head Cover 1
4|L20 P553448040 ExX kA Piston(a) 1
5/L20 P553448050|EARRYOYF Piston Rod 1
glL20 P553448060|7v¥a Bushing 1
7/L20 P553448070 WEAR Plate 1
8|L20 P553448080 |kwxy Screw 1
9|L20 P553448090|F=v2737 Check Plug 6
10|L20 P553448100|#4ayF Tierod 4
11|L20 P553448110 40y Fryw b Tierod Nut 4
12lL20 P553448120 CB&R Metal Fittings 1
13/L20 P55344813°0 kil g Pin 1
14/L20 P558448140|F——Fb—}F Keeper Plate 1
15|L20 P553448150 |/ARMEILE Bolt 2
16|L20 P553448160 | TilsehasR Metal Fittings 1
17|L20 P553448170|FTEY Pin | 1
18lL20 P553448180 |*%——Fb—} Keeper Plate 1
19|L20 P553448190 |AmMARALL Bolt 2 |
90| L20 P553448200 |ERbPSvFY Piston, Packing 2 SKY-53
21|L20 P553448210 Ow Frigdls Rod Packing 1 SKY-454
99|L20 P553448220 |FAb7AA Dust Wiper 1 SDR-45
23|L20 P553448230 A== Cover Seal 2
24 |L20 P553448240|0U27 0-Ring 1 P35-5
25 |L20 P553448250(0Yx¥Y 0-Ring 1 G50
26|L20 P553448260|FxvZsUL7y—)  Check Valve Seal 6
|
P
4'_______,
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Side Open Cylinder(R)
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SN "
w5 ® & B = # & & ¥ I A
Key Parts No. Parts Name Aty | ke Remarks
L20 P553447000 |HEa% Y vylTR (@ 1 1407
Side Oped Hydr. 0il Cylinder(R)
1|L20 P553447010|2yry Cylinder 1
2|1L20 P553447020 |0wFAhsi- Rod Cover 1
3/L20 P553447030 |~y Ensi- Head Cover 1
4|L20 P553447040|ERFVA Piston(A) 1
5(L20 P553447050|Exkvayk Piston Rod 1
6|L20 P553447060|7v¥a Bushing 1
7|L20 P553447070 |t Plate 1 -
8|L20 P553447080 |iwxy Screw 1
‘9|L20 P553447000|Fzvs75% Check Plug §
10|L20 P553447100|%409F Tierod 4
11|L20 P553447110|#4ayFFvyh Tierod Nut 4 _
12|L20 P553447120|CB&R Metal Fittings 1
13|L20 P553447130 |FFEY Pin t
14|L20 P553447140 $——7L—} Keeper Plate 1
15|L20 P553447150 |ABAHALE Bolt | 2
16|L20 P553447160 | urcieen Metal Fittings 1
17|L20 P553447170 |FFEY Pin, 1
18|L20 P553447180 |%—r—7L—} Keeper Plate 1 g
19|L20 P553447190 |ABARKLE Bolt 2
20 (L20 P553447200 |ERborindy Piston Packing 2 SKY-71
21|L20 P553447210 |0y krsysy Rod Packing 1 SK-45A |
22 |L20 P553447220|#RF74s Dust Wiper 1 DR-45 | -
23|L20 P553447230 (A== Cover Seal 2
24|L20 P553447240 097 0-Ring 1 645 -
25|L20 P553447250|00y% 0-Ring 1 650
26 (L20 P553447260|F=zvssOL7—A  Check Valve Seal § | -
-
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Key

o =1 o W e W N
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L = O i =T B A = - T o R e B e R B e T

=l BT

BEAE A Oy b F 2y 73L7HTS
Pilot Operated Check Valve Ass'y

7= g & F = g & £ K lE85 | HER| 6 -
Key Parts No. Parts Name Qty | Ke Rema
L52 P639356000 |HM%/310y FFxv7% Pilot Operated Check 5 0cP-Got™
SRV THTE 4 Valve Ass'y
1|L52 P639356010 | <&k Valve Body 1
|
3|L50 P639356030|4<wyp Poppet 2
4/L50 P639356040 | Exhy Piston 1 L
5(/L52 PB39356050|v—F Seet 9
| .
8|L52 P639356080 |#(FK Guide 2 |
9/L52 P639356090|27ysy Spring 2 |
10(L52 P639356100|7L—Fh Plate 1
11|L50 P639356110|0yu2 0-Ring 4 1B-p9 |
12|L50 P639356120|0Yys 0-Ring 9 1B-P18
G20 P649357000|7y—FL—F} 5 B
G20 P649335000 |#77L—} 5 MSA
-

=1 28—
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77— LEHEER

Hydraulic 0il Pipe Line For Boom : [ ]
5 ® == & § 2 & & W 1o5 |EEkg | W &
Key Parts No. Parts Name Q ty |Weight Remarks I
M20 P639023000 | 7—LBFEFEHTS Hydr. 0il Pipe Line
for Boom
1|/M20 P639800000 | RA~IHFET () Swivel Adapter 1 i
2| M20 P639801000 |NOL17-Y BEF (&) Pipe Line For NO.1 Cyl. 1 -
3({M20 P639802000 |NOI7-4 &R () Pipe Line For ND.1 Cyl. 1
4 {M20 P639803000 |NO27-a0 EE Pipe Line For NO.2 Cyl. 1
5| M20 P639804000 |NOLI7-20H4 EF Pipe Line For NO.3 Cyl. 1
68 |M20 P639805000 |NLAT-L¥IYY EEE Pipe Line For NO.4 Cyl. 1 i
L68 P639692000 A8 AN Counter Balance Valve 5 3 | BEMIIP9T 261
MT72 SHB1012510 o-uz7 0-Ring 5 P10A-80
7T({M20 P639T752000 |[NO.17-AFHOSTEE Pipe Line For NO.1 Boom 1
Bi{M20 P639TS53000 [NO.27-AFOSTEE Pipe Line For NO.2 Boom 1
9 | M20 P639754000 [NO.37-LFHIOSTHAEE Pipe Line For N0.3 Boom 1
M50 P539371000 | o-2Y-2ha{s} Swivel Joint 8 3/88
10|M20 P639630000 | OSTER Pipe Line For EEEl& 1
11 |M27 SLT2282300 | TLib—A Rubber Hose B 2 | 280-3/8x2300
12(M27 SLT2281409 | TLk—2(MYF-FTF) Rubber Hose 4 1 | 280-3/8%1400
13(M27 SLT2280800 | TLF—X Rubber Hose 2 280-3/8X700
14 (M27 SLT2281200 |TLk—2 Rubber Hose 3 1 |280-3/8x1200
15 |M27 SLT2071300 |Thk—Z Rubber Hose 1 1 | 70-3/8x2400
16 |M27 SLT2282009 | TLk—X Rubber Hose 2 1 | 280-3/8x2000
17 |(M27 SLT2280600 | Tak—2R Rubber Hose 2 1 | 280-3/8x600
18 |M27 SLT2280700 |TLk—2R Rubber Hose 4 1 [ 280-3/8>900
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HiEE
Lubrication Line
ws| &8 & B S B8 & & 165 |Eitie| W % |
Key Perts No. Perts Name @ty |Weight Remarks
D01 P5370889000 |AhAEHIS Lubrication
1|L03 P537438000|7Y—AR7HErsR Grease Pump Ass’y 1 T | BMiP1358E
2|L03 P537439000 | nEAELS Distributing Ass’y 7 ;
L50 P537336000| ZEH# Distributing 1 2 | HlaP2002 R
H21 SADOGO00450]| AAERMHLK Bolt 3 MG X 45
H24 SBKO600210| /SkES Spring Washer 3 M6
3|M22 P537428000|7Y—REH (1) Pipe 1
L57 P537334000| OUYyEF=w7%  Check Valve 2
4|M22 P537429000 |7V—-ZEF (2) Pipe 1
5 | M22 P53T7430000 |5)—ZEF (3) Pipe 1
6(M22 P537433000 |7V—ZEE (4) Pipe 2
L57 P53T7334000 QYuIRtF o 7H Check Valve 1
7IM22 P537434000 | FU—VER GD Pipe 1
L50 P53T7431000 HEE -7 Ball Valve 2 BO0EITKBA
g(M22 P537435000 |7V—AEF @ Pipe 1
L50 P537431000 HRE—N LT Ball Valve 2 GOOETKBA
g9 |M27 SLTL1070600 | TAK—R Rubber Hose 1 1/4 %600
10 |M27 SLT1071600 |Ta&k—R Rubber Hose 1 1/4 <1600
11|M27 SLT1071000 |Fhak—R Rubber Hose 1 1/4 %1000
12 |M27 SLT1070400 |TLKk=R Rubber Hose 1 1/4 %400
13|H21 SADOG604530 |/ARMFELL M x4  Bolt
14 |H21 SAB1002560 |7<AFLbH MOXZ Bolt
15|H23 SBA1012100 |A+b Nut
16 |H24 SBKOGBO00210 |/SkEERM Spring Washer
17|H24 SBK1000210 |/5kEE MO Spring Washer
e
s

A
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#Y =AY R

Grease Pump Ass'y

s g &% F 5 w @ & W 155 |Eikg | W &
Key Perts No. Perls Name Qty |Weight Remarks
L03 P537438000 |27y—2Hr7lim Grease Pump Ass'y 1 16
1|F20 P537401000|ZV—RF7 Grease Tank 1 6
2|L03 P537086000 |2U—A#YT Grease Pump 1 T | FEIPISIBR
3|L57 P537353000|F=»2# Check Valve 2 5K
4|L57 P537338000|F=vs# Check Valve 2 TOK
s|L57 P537337000|YY—7# Relief Valve 2 170K
g|M62 P537299000 |x7kETSY Plug 2
7|H21 P537901400 |KBET¥7S Adapter 2 MI10x25L
8 [M53|SKML1108000 |ARARTILE Elbow 2 1/4B
g |{M54 SKM900800O0 74— Tee 1 1/4B
10 [M56|SLU0B20000 |HF—AT¥TFal-} Ak  Adapter 2 3/4B
11IM56|SLUL1020000 |K—RTFTZAN-} Adapter 2 3/4B
12 |M56|SLUL1008000 |k—Z7FTFIH-} Adapter 1 1/48
13|M56|SLUL408000 F=RATFTHU° Adapter 4 1/4B
14 |M52|SKM4008000 | =y Nipple 1 1/48
15| M57|P538902910|ARARYF b Soket | 1/4B
e

o
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BER S (25 )= 327D
Hydr. 0il Pump Ass’ y(For Concrete Pump)

#e|l ® & B =B ® & B W 1485 BER| & 2= |

Key Parts No. Parts Name Qty | Ke Remarks
L0l P543479000 |ER7HATS Hydr. 0il Pump Ass’y

1|{L01 P543504000 |HER7 THMIP10ER

2|L51 P543503000 [MERY7ara—F  Controller(0il Pump) FHERIEP1432R

|

J
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i

i

R
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Hydr. 0il Pump(Main) il
T o8 B & F B it & ] 5 l&n| 1@a| F = |
M1y | RElhg) "_
Key Parls Mo, Parls MName Per Wil | WEIOT Remarks
LOL PS543504000 (A4 L#r 0il Pump 1
I [J00 P543504010| K347~ +7F  Drive Shaft l | N
& [JS1 P543504020( 0—SX7Y>%  Roller Bearing 1
3 |J51 P543504030| 0—=5X7Y>»#%  Roller Bearing 1 !
4 1J22 P543504040| R+ v 7Yy Snap Ring 1 -
5 |22 P543504050|%—2y 47 Clip 1 i
6 |J20 P543504060)% — Key 1 ol
7 |G20 PS43504070)| 7o k7L—F  Front Plate 1
10 |K70 P543504100|YY v KAL Solid Cam 1
I1 {620 P543504110| R5AFFL—=F  Thrust plate 1 -
12 [H25 P543504120| x7yv7Ey Spring Pin 1
13 |J37 P543504130|Yy » » Link 2 a
14 |H25 P543504140| V> Link Pin ] EL
15 |H25 P543504150| v>oey Link Pin 1 2
16 |K81 P543504160|EY »# E. Ring 4 £
1T |L20 P543504170| >y w4300 Cylinder Barqel | \
18 1G20 P543504180(ssn77L—} Valve Plate | i
19 |H25 P543504190|E Pin N
20 {G62 P543504200| 27y 2 Spring 9 |
21 |H24 P543504210| 794 Washer 9 e
22 | G20 P543504220| 95—+ Retainer 1 l
23 |J54 P543504230| VF—F+#FE—u Retainer Ball 1 A
24 (G20 P543504240| = FZL— b (A) End Plate (A) 1 fe—
25 |H25 P543504250| 27y »2#¥ Spring Pin | —
26 |F11 P543504260| 45— v Casing I ]
21 |M72 P543504270| >—nEw sz Seal Box 1 DA2300624 34~
28 |M62 P543504280|7 5 » Plug 1 PTY% -
29 |M62 P543504290|7 5 # Plug 2 NPTL/16
30 |M62 P543504300|7 5 # Plug 2 PT1/8
3l [L21 P543504310| EX}Hvs Piston Ass'y 9 | &
33 |MT2 P543504330|A1n—n 0il Seal 1 $B1 608212 1
3 [J22 P543504340( RF9FY ¥ Snap Ring 1 -
35 (U125 P543504350| A5 4 —=A#—L . Steel Ball 1
36 |M72 P543504360| 00—y 0-Ring 1 JISRISLG 1643
31 [M72 P543504370|0—y>os 0-Ring 1 JISH1S18 1AG3T "}
38 |M72 P543504380|0—1y > 0-Ring 1 JIsHISIS 1AG2!
39 |M72 PS543504390|0—yuy 0-Ring 1 11582401 G140 -
40 [M72 P543504400| 00—y 0-Ring 9 11852401 1T
41 [M72 P543504410| 0=y v 0-Ring I Jist2d01 P12
42 |M72 P543504420| ¥z Fo—n Dust Seal I VB 60s26 I
43 1M73 P543504430 (7% 27 47U > Back Up Ring 2
d4 [H21 PS43504440( Y4y bde oy Socket Cap Screw 8 W16 %35 I
A7)y
e
-139-

JAMYALTH ONA EETOHE I:III:II‘




BER YT ()
Hydr. 0il Pump(Main)
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b O P B

OIL PUMP
= & & S k] & # FR &% | 1®D| @& e
Key Parls MNo. Parls Name Fﬁf{ gﬂﬁl Remarks
45 |[H21 P543504450| V¥ v F*++w 7  Socket Cap Screw 8 UL6 x 80
A7 a2
46 |MB2 P543504460|F 5 & Plug 1
47 [H25 P543504470| RFYvrEY Spring Pin 4
48 TCN588012| A4 -1 0il Seal o
|' @85 |
e

PA
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Hydr. 0il Pump(Main)
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CONTROLLER (OIL PUMP)

" B # & F 5 2l & 21 bR 1% | 1@ | & %
Key Parts No. Parts MName m:: tﬁi[‘ﬂhi:} Remarks
L31 P343503000 | #4sfs7avta-5 Controller (0il Pump) l
1 |F11 P543503010| r—>v¥ Cashing 1
2 [F11 P543503020|¥074%—x (A) Valve Case (A) 1
3 |FL1 P543503030|/SA74—x (B) Valve Case (B) 1
4 |F11 P543503040| 574 =2 (C) Valve Case (C) 1
5 [G30 P543503050(# ¢ — Cover 1
6 [G30 PS543503060|/%wF Packing Box l
7 |L21 P543503070| X} Piston 1
8 |J55 P543503080| Fva Bushing |
9 [G75 P543303090| & > < Hinge |
10 [F12 P543503100|4+ N & Holder 1
Il |J26 P543503110( &2Y—F CA) Sleeve (4) 1
12 1426 P543503120| 2U—7F (C) Sleeve (C) 1
13 |26 P543503130|V » 2 Link g
14 [J26 P543503140| AY—7 (B) Sleeve (B) 1
15 [J11 P543503150| 27— Spool 1
16 [LO1 P543503160| 52+ Plunger 2
IT [J10 P543503170 (/v X b2 Pilot Pistom l
18 (JI1 P543503180(Fwame K Push Rod l
20 |F12 P543503200| RF7Y &k (A) Spring Holder (A) 1
21 [F12 P543503210| RFY »ZHRLF(B) Spring Holder (B) |
22 |F12 P543503220| 7Y kA5 (C) Spring Holder (C) 1
23 |F12 P543503230| RFY »# =4 (E) Spring Holder (E) 1
24 |L52 P543503240 |87 — Valve Seat 1
25 [L52 P543503250|+% 0 7 Valve 1
29 |G62 P543503290|/% % = Spring Seat 1
30 |H21 P543503300| 4 b Bolt 1
31 |H21 P543503310|# s } Bolt 1
32 |K60 P543503320/ L »% — Lever 1
33 |J55 P543503330| Fva Bushing 1
34 [H24 P543503340( 7wy Washer 1
35 | K60 P543503350( L +¢ — Lever l
36 |H91 P543503360(> L Shim 3
37 |M62 P543503370|7 5 # Plug 1
38 |H25 P543503380(F iy Pin 3
39 |G62 P5435033090| Ty (A—3) Spring (A-3) l
40 [GB2 P543503400| 7Y% (B) Spring (B) 1
41 |G62 P543503410| 7Y v (c) Spring (C) l
42 [G62 P543503420( =7Y»# (D) Spring (D) l
43 [G62 P543503430|m +% % Spring (Dish Type) |
44 |H21 P543503440| 7Y+ X PR %Y 2 —S5crew 2
45 |H74 P543503450| RF4—#HE—=  Steel Ball 3 56
46 |HTd P543503460| 2% 4 —JLFE—J Steel Ball 1 B
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CONTROLLER (OIL PUMP)
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!
i Rl = Rl B
CONTROLLER (OIL PUMP) S
[ a2 & % i & R &g | 180 & = [
Key Parls No. Parls MName mﬂ lﬂﬁﬂ?, Remarks
47 |K81 P543503470| ERXbY ¥ Piston Ring ] P45 x3x 1.1
48 | K81 P543503480| EXFY Y Piston Ring 1 40 %3x1.17 =
49 |K81 P543503490| EXbry v Piston Ring 1 #28 x3x1.2
50 |M72 P543503500(0—-) > 0-Ring 9 1158 2401 G40
51 |M72 P543503510| 0—yv¥ 0-Ring 1 nspaaorcs |l =
52+|M72 P543503520|0—Y > 0-Ring 1 J158 2401 630
53 |M72 P543503530(0—y vy 0-Ring 2 yisa 2401 k24 |l| BZ
54 |M72 P543503540|0—Y > 0-Ring 1 J1s8 2401 P12.5 |
55 |M72 P543503550|0—Y > 0-Ring 2 Jise 2401 P11 |
56 |M72 P543503560|0—Y % 0-Ring 2 Jis8 2401 P14 | T
57 |M72 P543503570|0—1 % 0-Ring 5 1158 2401 P7 I
58 |M72 P543503580|0—1) v 0-Ring 2 J1S8 2401 P18 ‘ -
59 [M72 P543503590|0—Y>¥ 0-Ring 1 Jis8 2401 P10 | ",
60 |F11 P543503600(AY742R Orifice 1 U5 x $0.8
61 |M73 P543503610|%9 27w 7Y% Back Up Ring 1 640 :
62 |M73 P543503620|/%9 27w 7Y% Back Up Ring 1 635
63 |M73 P543503630| %y 27y 7Y% Back Up Ring 5 P
64 |M62 P543503640|7 5 ¥ Plug 1 PT3/8
65 |J22 P543503650 | 4—2Y v Clip L WR35 B
66 |H25 P543503660| 7Y 7Ey Spring Pin 1 438
67 |H25 P543503670| RFY»ZEY Spring Pin 1 $2x20 7
68 |H25 P543503680| 2Ty »rEy Spring Pin 2 518 -
69 |F11 P543503690| =7~ b7 Valve 1
70 |M72 P543503700|E—Y v E-Ring 1 96 _[_
7L |M72 P543503710|E—=-V % E-Ring 6 ¢4
72 |M62 P543503720|7 5 # Plug 1 t
73 |H21 P543503730 | AAAMHL P Cap Screw 4 W4 130 =
74 |H21 P543503740 | /SARHENL b Cap Screw 4 Mi4 x30 -
75 |H21 P543503750 | AAEAFHEN b Cap Screw B M10 %30 &l
76 |H21 P543503760 | AREAMANL b Cap Screw 4 U10 x60 E
77 [H21 P543503770 | SB7AFFAENE Cap Screw 3 U5 X 14
78 |H23 P543503780|AFv b Nut 9 w2 38 -
79 |H23 P543503790 <&+ b Nut 1 uto
80 |H24 P543503800 |/ "REE Spring Washer 6 Lo =
81 |H24 P543503810|F & & Washer 6 U E
82 |M62 P543503820|7 5 # Plug 9 NPTF 1/18 Pl
83 |H22 P543503830| v FRZYUa™  Set Screw 1 U x8 "
84 |J11 P543503840| Oy F72¢ Rod Wiper L } :
85 |M22 P543503850 | /%4 F4I& Pipe Ass'y 1 5 Jgmb
86 |M22 P543503860 /%4 FHE Pipe Ass'y 1 [ |
87 |M51 P543503870| 2=AEF« Union Body 9
88 |G61 P543503880| ZLER Clevis 1 ' l
89 |G20 P543503890 | 1vfL-} AR End Plate Ass'y |
| iy
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CONTROLLER (OIL PUMP)
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OIL PUMP FOR BOOM

T-LT O F-7BELLT

& AGITATOR

B

¥ B 4 2 & S & = B5 &% | 18D & =1
Key Parls Mo Parts Name m:: %Ei!cwhg} Remarks
LO1 P543481000| F—L7Y7—%MA Pump Ass'y 1 24
A TS

I |LOl P543481010|%& & Body 1

2 I'LO1 P543481020 | 0¥ (C—2) Box 1

3 |L01 P543481030 | h%H (C—1) Box 1

4 |L0O1 P343481040 | % (G—2) Box 1

5 [LO1 P543481050| %= (G—1) Box 1

6 |LO1 P543481060 (A1 & A (L) Cover 1

7 {LO1 P543481070| D=7 L—} Plate 2

8 |LO1 P543481080( /%y 277V »s Back Up Ring 2

9 |LO1 P543481080 | SEIFENLL Bolt 16 Mi2 30
10 ({LO1 P543481100 | /SREES Spring Washer 16 uiz

11 |L0]1 P543481110]| O—=0 ¥ 0-Ring 2 1B 685
12 |LO01 P543481120| A1 —00 0il Seal 1 TCv284311
13 |LO1 P543481130 _Ji"flbif—ilz 0il Seal l V28436
14 |LO1 P543481140| CEUL¥EE Clip Ring 1 iR
15 [LO1l P543481150 | E@hF¥+¥— Gear 1 A-l

16 |LO1 P543481160 | sEBh¥¥— Cear 1

17 |L01 P5434B1170| ¥ FLESE Cover 1

18 [LO1 P543481180] 7 Pin 6 n7 =16
19 L0l P543481190]| EiTE >~ Pin 1 Bn7 %33
20 [LOL P543481200 | $hitkF Cover 1 30-25
21 |LO01 P543481210|0=Y>¥ 0-Ring 1 18 G50
22 |LO1 P543481220 | 75BfHL P Bolt 4 U8 > 30
23 [LO1 P543481230|"xE% Spring Washer 4 ug

24 |LO1 P543481240|F& f{& Body 1

25 |LO1 P543481250 |45 (A—-2) Box 1

26 |LO1 P543481260|#43m (A—1) Box 1

27 |L01 P543481270 | %%/ (E—2) Box 1

28 |LO1 P543481280|%%fH (E—1) Box |

29 |LO1 P543481290| #¥FLAIE Cover 1

30 |L01 P543481300| 2 =77 L—}F Plate 2

31 |LO01 P543481310 |89 27 w7 Y2 Back Up Ring 2

32 |L01 P543481320| 0=V % ; D-Ring 2 1B G5
33 [LO1 P543481330| SAANRfTHEN b Bolt 16 ML0 %25
34 |L01 P543481340/(/%xpES Spring Washer 16 o

35 [LO1 P543481350 (E#HF¥EFr— Gear |

36 |[LOL P543481360| fEBH¥v+— Gear 1 )
37 |[LO1 P543481370|% = Cover 1

38 |LOLl P543481380| TLE=® 2

39 |LO1 P543481390|/85%> Packing 9

40 |LO1 P543481400]| 752 Flange 2 PTI/2
41 |LO1 P543481410| 75 ¥ Flange 2 PTl

e
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OIL PUMP FOR BOOM & AGITATOR
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F=LTIVF-FRBL T

OIL PUMP FOR BOOM AGITATOR
F % B & F % 8 &t & i l&#]|1@0| @ e
BET 1y | Eae
Key Parts HNa. Parts Name Per Wit | MEIGH Remarks
42 |L01 P543481420(0—-Yy ¥ 0-Ring 2 18 630
43 |L01 P543481430(0—Y 7 0-Ring 2 I8 P36
44 |LOL P543481440 | RARFENE Bolt 8 W10 x25
45 |LO1 P543481450 | 7"ARMTFNLL Bolt 8 W10 %35
4..:1“
B TH MR EETEHOHA

% IAMMAL
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OIL PUMP FOR BOOM & AGITATOR
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I B & S

Grease Pump

7= ® & #® F ® &= & W l&sy | Eitke | B &
Key Perts No. Perts Name Q' ty |Weight Remarks
L03|P537086000|7V—RHLLT Grease Pump 1 T | Key O~@
1|L03|P537086010|Z7U—R¥YY Grease Cylinder 2 2
3|/L03|P537086030|ERL Piston 1 :
4|L03|P537086040 (Y% Cylinder A 1
6|L03|SAD1024500 |7"ERAFELE Bolt 4 M10 %245
TIL0O3|SBA1012000 |7"A+h Nut 4 M10
8|L03|SBK1000210 |/sEs Spring Washer 4 M10
9|L03|SHB1034020 |0y~ 0-Ring 2 P
10|L03|SHB10O0T020|0OYY 0-Ring 2 PT
12|L03|SHDOOTO0120 |[/SewsTeFUry Back Up Ring 4 P7
13|L03|SKN1008060|7v>a Bushing 2 1/4x1/8
14|103|P537901880 |7#7% Adapter 2
15|M56 | P537059150 (=+7i Nipple 1
16|103|P537059160 |4k Bolt 1
17T|LO3|P537058170|#FEr1 Body 1
18|L03|P537050180|=Fn Needle 1
19|L03|P537059190 |ER* Spring 1
20|L03|[P53T7059200 [AARMEDRY Scréw 1
21|L03|(P537059210]|#FA Body 1
22|L03 P531’ﬂ592?0 FER Steel Ball 1
23|L03|P53T7059230 |ER % Spring 1
LOT|P53T7337000|0y=—7,0b78r5  Relief Valye Ass'y 1 Key @~
L56|P537335000 |#ubsvs Check Valve Ass’y 1 Key @~@
M52|P537289000 | FF77#us Plug 1. Key B~
—
-151-
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kw7
WATER PUMP

% = g 2 & 8 & & = B AN N &

Key Parts Na. Parts Hame m:: llgdt;] Remarks
L02 P542542000 | BBAKE LT Water Pump 1 DU-1304

9 [L02 P542542090|7 5 & Brush 9

it |02 P542542110 | F<=F=7T Coil Ass'y 1

12 |L02 P542542120( 70> X7 7 Bearing 1

13 |L02 P542542130|<X7Y > Bearing 1

@ |L02 P542542210| 1=l 0il Seal 1

@ [L02 P542542240|0—-Y 7 0-Ring 1

@ |L02 P542542250| AA=ANY—=V  Seal lset

296 |L02 P542542260 | 1 /N3 Wind Mill 1 505304

27 |L02 P542542270| RrFir—v02 ¥ Casing 1

28 [L02 P542542280| E—awZ Cook 1 £360480

31 |L02 P542542310| =47 L —F} Name Plate 1

32 |L02 P542542320| =—%—#U&G Motor Ass'y 1

33 |L02 P542542330| ®—%—%& Bracket 1l

34 |L02 P542542340(7k . 41 Cutwater 1

35 |L02 P542542350 | EYD1E¥HF» | Nut 1 5US304

36 |L02 P542542360 | BAAkAs<— Cover 2

37 |L02 P542542370 | =id LEGETF Connection 1

38 |L02 P542542380| EFHT Terminal 1

39 [L02 P542542390 | 8w+ Packing 2 NER

40 |L02 P542542400| 75 vF v 7 Cap 2 155
L02 P542542900| ¥—J/b+w b Seal Kit 1 DBB

- —153-
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1o et tans Veles Blick
"Hs ® &= F 5 8 & € W | &85y | BER | @ = ’-_
Key Parts No. Parts Name Pty | Kg Remarks
G66 P639445000 |FHmEVHRATOY Main Change-over 11-F12 D2 9215
Valve Block A(FTTV-ME)
1|F32 P638580000 |/SL7 % GEHTSS Valve Body Ass’y FEmE 15T
2|L52 P638904000 | YY—7L7HISR Relief Valve Ass'y SHAIE 1598
3|/G66 P63IB409030|FL—F Plate
4 |L50 P63IBSETO00 | V) AESLT Solenoid Valve Ass'y HHE 161R]
5(L50 P638584000 |YVL/AFKs0LT Solenoid Valve Ass'y FH 163H
6|G66 P638409060 |ANXMAFILE Bolt M3 %35 <
T|G66 P6E3IBA0OOTO |AANSELE Bolt M3 80
Q- 7 P12
i
|
"
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ST EE
VALVE BODY
# e # s & 3 - & £ L &g 18| @& s r—
Key Parts No. Parts Hame m:: ?mw Remarks
F32 P638580000 | 7AiM  Valve Body Ass'y ] 12-12-96918
| |F32 P638580010| /2 LT&K{E Valve Body 1
2 |F32 P638580020| % (A) Cover (A) 2
3 |F32 P638580030|% (B) Cover (B) 1
4 |F32 P638580040|F (C) Cover (C) 1
5 |F32 P638580050| A7 =/ (A) Spool (A) |
6 [F32 P638580060| AF—J (B) Spool (B) 1 N
7 |F32 P638580070| RFY ¥ Spring 2
8 |F32 P638580080| RFYY Spring 2
9 |F32 P638580030|Y » ¥ Ring 2 i
10 |F32 P638580100 | <|EfTHENL b Bolt 4 L8 >80
11 |F32 P638580L10|ARARMFHENLE Bolt 4 u16 x90 -
12 |F32 P638580120 |7 "ANSFTHEILb Bolt 8 16 X120
13 |F32 P638580130 | RARNMNTZY Plug 12 174
14 |F32 P638580140 | ARMNTSY Plug P) 3/8 o
@ [F32 P638580160|0—1 7 0-Ring 4 P14
@ |F32 P638580170|0—VU 7 0-Ring 4 GB35 -
18 |F32 P638580180 %  Ek Ball 9 ¥8-13/32
F32 P638580900( —Fw | Seal Kit 1 GO ' =
l 3
i
&
= 15T =
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DR PR e +: v
Relief Valve Ass'y
s 7 @& ¥F 5 g & 2 W | &5 | M| W =
Key Parts No. Parts Name Tty | Ke Remarks
L52 P638004000|VY—7/0L74R  Relief Valve Ass'y 1 $71v-Mt
L52 PB38T36000|yy—7/9U74L8%  Relief Valve Ass'y 1 IR-12-4-5724A
1 |Ls2 P638736010|& (& Body 1
9 |L52 P638736020(ARY—7 Sleeve 1
3 |L52 P638736030 Yy =7 Relief Valve 1
4 |L52 P638T36040| ATV T Spring 1
5 |L52 P638736050(ARTI¥Y Spring 1
6 |Ls52 P638736060(Y ¥ 7 Ring 1
7 |L52 P63IBT3G0T0|RTY T Spring 2
8 |L52 P638736080|& FF Needle Valve g -
9 |L52 P638736090|#F K Valve Seat 2
10 |L52 P638736100|YF—+— Retainer 2
i1 |Ls2 P638736110|AFYZ#HAF  Sering Guide 2 —
12 |L52 P638T36120|A 5 — Collar 2
13 |L52 P638736130|FELRNE Bolt 2 B
14 |L52 P638736140|AAFvh Nut 2
15 |L52 P638736150 | AARNTSY Plug 3
6 |Ls2 Pe3sT36l60|AmAMNTSS  Plug 2 £
@ |L52 P638736170|0—-Y>7 0-Ring 2
L52 P638736180(0—Y>¥ 0-Ring 9 B
L52 P638736190({0—-YU% 0-Ring ?
L52 P638736200{0—-Yv% 0-Ring 1
9] |L52 P539164000| YL /A E/SVT  Solenoid Valve 2 BEAHIIP165 5 m
92 [L52 P638736220|AAAMFNLE Bolt 8
23 |L52 P638736230 |/ ARMFHNLE Dolt 4 .
@ |L52 P638736240(/<ys 7y 7YY DBack Up Ring 2
L52 P638736800|—AFv b Seal Kit 1
25|L52 P638904010|¥#7FL—F Sub Plate I
| .
|
? "
o
| )
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SOLENOID VALVE r
7 5 B & & € 5 & £ B 183|180 @ x
B 1y | R
Koy Parts Mo Parls Name Per Wit | WEIOT Rezarks
L50 P638587000| YL /4 K57 Solenoid Valve ] sa-cua-cs-ngim
1 |L50 P538635080| YL/ 34N  Solenoid Coil 2
!
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|
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SOLENOID VALVE

¥ 5 # & 5 8 % & 3 ¥ l1ss]1mn] = ?“._
MEC 1y | REg 1
Key Parts He. Farts Name Per Wit | iGm Remarks
L50 P638584000| YL/ A F/SU7  Solenoid Valve Ass'y | | s&-cua-asx-gggwi_
RIS !
1 |L50 P538635080(vL/+1 Faqun Solenoid Coil 2 I
|
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SOLENOID VALVE

=

—_—

HF B 2 F 8 Eitd & £ R [B-EANE T W 5
Key Parts No, Parts Name Pl:r‘ﬁulr Eﬂufi‘} Remarks T_
L50 P539164000| VL /4 Fsin~ Solenoid Valve Ass'y 1 SA-GOL-AX3-N-{
TS |
1 |L56 P538515010|%& ¢k Body 1 i
2 |L56 P539421030]| /¢y Packing 1 !
3 |L56 P539421040| F=—pa—F Vinyl Cord 1 i
4 |L56 P539421050(SEAMENL I Bolt 4 U5 x45 |
5 [L56 P539421060|+ v Nut 1 [—
6 |L56 P539421070], ¥ Knob 1
T |L56 P539421080 FFE> Pin ]
8 |L56 P539421090| =7y Spring 1 m
9 |L56 P539421100|AmAftiEx Screw 1
10 |LS6 P539421110| ANz Screw 1 -
11 |LS6 P539421120(|% i Name Plate 1
12 |L56 P539421130| YL/ Faqtl  Solenoid Coil 1 .
13 [L56 P539421140|7 5 » Plug 1
14 (L56 P539421150|8B & Washer |
L50 P539164040| F8, 7w Knob Ass'y 1 5.8.6.9.10.7] =
r
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Agitator Valve Block

= B & FOE ® & & K 18y |EfKg | W =
Key Parts No. Parts Name @ty |Weight Remarks
L68|P6383T8000 |77y s4TS Valve Block Ass’y 15-T03-+-D2
-89394
L|L68|P6383T78010|~X—x7Ow? Base Block 1
) 2| L52|P638585000(Yyu—7.507 Relief Valve 1 SHEVIP160%
3|L52|(P638586000|Yy—7ssn7 Relief Valve 1 PHEAPIT1E
4| L50|P538641000 (YL AKL7 Solenoid Valve 1 BEIPITIE
5/L68|P6383T78050 |~ARHISS Plug 2 3/88 '
6|L68|P638378060 | AmAHHLN Boltter 4 1/48 |
.|
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RELIEF VALVE
g 8 w2 F T i} & i lga| 1@ 6
Key Parls No. Parls Name ﬁ:: g&hﬁj Remrks# 1
L52 P638585000| YY—=230L7 Relief Valve l ggggf"”‘%‘ l
1 |L52 P638585010 | %7Kk Valve Body 1
2 |L52 P638585020| & Cover 1
3 |L52 P638585030|FHERFY Piston 1
4 |L52 P638585040| ATV ¥ Spring 1
5 |L52 P638585050( RAY—F Sleeve . 1
6 |L52 P638585060|F=a—7 Choke 1
7 |L52 P638585070|FH EE Valve Seat 1 3
8 |L52 P638585080 | VF—F+ Retainer 1
9 |L52 P638585090 | FERY Screw | o
10 |L52 P638585100 |8 # Needle 1
11 |L32 P638585110| RFV 7 Spring 1 B
12 |L52 P638585120|7"A+w b Nut l
13 [L52 P638585130 | AFv b Nut |
14 |L52 P638585140 | <ANFFHENLE Bolt 4 i
15 |L52 P638585150 | "BRATSY Plug 2
16 |L52 P638585160 | "ARfIFS7 Plug | x
17 |L52 P638585170 | AT Plug 1
18 |L52 P638585180| XTI TEY Spring Pin 1
@ |L52 P638585190| 00—V % 0-Ring 1 i
@ [L52 P638585200| 00— ¥ 0-Ring 1
@ |L52 P638585210|0—-Y ¥ 0-Ring 5 -
@ |L52 P638583220|0—Y ¥ 0-Ring |
@ |L52 P638BSBS230|0—Y ¥ 0-Ring 1
@ |L52 P638585240 |7y &7 v 7Y > Back Up Ring 1 -
L52 P638585900 | ¥—JbFw | Seal Kit 1 B~3
- 169—
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RELIEF VALVE

¥ 8 B & = S % & = B 1&5 | 180 m 2
Key Parls No. Farts Name Fl:riﬁuil: fii[:]:] Remarks
L52 P638586000|VY—7,0L7 Relief Valve |
1 |L52 P638586010| Y -7 Sleeve 1
.2 |L52 P638586020]| Row piF Throttle Valve |
3 [L52 P63B586030| 27w Spring l
4 |L52 P638586040|F Valve Seat 1
5 [L52 P638586050| UF—+ Retainer
6 |L52 P638586060| 27y vy Spring 1
T |L52 P638586070 |8 + Needle Valve 1
8 [L52 P638586080|Fv>anw K Push Rod 1
9 |L52 P638586090 |58+ b Nut 1
10 |L52 P63858B6100|Smubkniy Screw 1
@ |L52 P638586110|0—1y v 0-Ring 1
@ (L52 P638586120|0—yo¥ 0-Ring 1
@ |L52 P63B586130|0—y s 0-Ring 1
@ [L52 P638586140| 0=y ¥ 0-Ring 1
L52 P638586900| &—i&y h Seal Kit 1 O~®
__.-"\__‘___
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SOLENOID VALVE

A

g 8 & 8 i &t = i Is3|180| @ =
BET by | B
Key Parls MNo. Parls Name Per it | WEIOM Remarks
L50 P538641000| v L/4 Fs9L7  Solenaid Valve Ass'y 1 SA-G03-C4-N-02-
B458C
M5
| L50 P538635080|vL./AFaqn Solenaid Coil 2
® |L50 P538635020|#+ v t Nut 9
@ |L50 P538635030|Fwia Push 2
@ |[L50 P538635040| 8 » F Rod 2
® |L50 P538635050| RSy Spring 2
® [L50 P538635120 | &AL Clip Ring 2
@ |L50 P538635090| 00—V 2% 0-Ring 2
L50 P538641800|FH . 7S Knob Ass'y 9 20ITED
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VALVE BLOCKCFOR AUTRIGGER & BOOX)

a = 145 | 180 g
er? ﬂ;P;nts -{f;, B & Parts Hange * ﬁf‘gn:{ Eé%%) ﬁEeaarksﬁ tl
G66 P639594000| 5770y 243 Balve Mlock Ass’y 1 | 716 |
1 |G66 P639594010| N—=AFay ¥ Base Block 1
2 |L52 P639583000| YY—7,80L7 Relief Valve 1 BEE 1TH
3 |L50 P639587000| 7o—L¥a2l—2% "Flow Regulator 3 i 119E
4 |L50 P639591000| 7o—L#al—% Flov Regulator 1 B 181K
5 |L52 P639700000(—FVY 1) — 7231 7Road Relief Yalve 1 Had 18R
6§ |L50 P639701000| 7o—L#alL—% Flow Regulator 1 Bt 185K
7 |L58 P539176000| ¥+ LA Shuttle Valve 1 B 187TH
8 |L50 P639585000| LVFa—3 ¥l 7Reducing Valve 2 mmi 1999
9 |L50 P639405000| L /A FLT  Solenoid Valve 5 BEEiE 1918
10 |L50 P639702000| v L./A Fs%L7  Solenoid Valve 1 iz 1938
11 |L50 P639703000| VLA Fs/9L7  Solenoid Valve 1 BEiEIE 195
12 |L50 P539180000|==a7FJ) sV7 Manual Valve 1 B@E 19TE
13 |G66 P639594130 | AANRSARNLD Bolt 24 M5 85
14 |G66 P639594140 | RARMFILb Bolt 4 N8 X 70
15 |G66 P639594150 | AHFATHENL D Bolt 4 MG %90
16 |G66 P639594160 | ANRMFILP Bolt 4 ¥8 %180
17T |G66 P639594170| &b Grip 1
18 |G66 P639594180 | X—4LFL—F Name Plate 1
e
—175—
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RELIEF VALVE

S

T

T 8 T & 5 = £ &t S R 15| lB@o| & x
BET ty | RS
Key Parts No. Parts Name Per it | MEIGIT Remarks
L52 P639583000 | Yy —7,8017 Relief Valve 1 0RE-G1-P5-10
1 |L52 P639583200 | /LT A Yalve Body 1
2 |L52 P639583020| 27y vy Spring 1
3 |L52 P639583030( R7—# Spool Valve I 4
4 |L52 P639583040 |FH -Yalve Plate 1
5 |[L52 P639583050 | 2Y—7 Sleeve |
6 [L52 P639583060| FywamwF Rod ~ l
7 |L52 P639583070 | Y5—+ Retainer 1
8 [L52 P639583080| 7Y% Spring 1
9 |L52 P639583090 | @tExy Screw 1
10 [L52 P639583100| % # Needle Valve 1
11 |L52 P639583110 | EfElb®& Clip Ring 1
12 |L52 P639583120 |58+ vk Nut |
13 |L52 P639583130 | ABANSS Y Plug 1
14 |L52 P639583140 | ABAMNTSY Plug 2
@® |L52 P639583150( 0—=1y ¥ 0-Ring 1
@ |[L52 P639583160| 00—y v 0-Ring 4
@ |L52 P639583170| 00—y 0-Ring 1
@ |L52 P639583180| 00—y 0-Ring 2
19 | L52 P639583190| x—AFL—} Name Plate 1
L52 P639583900 | »r—jL%. |k Seal Kit 1
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FLOW REGULATOR

=
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- Ak S

¥ =B 8 5 F S i) & & 3 &% | 1B @& *
Key Parts MNe. Parts MName m:{ !13:{;? Remarks
L50 P639587000 | 70-b¥:b-j-#A5r®  Flow Regulator Ass'y 1 OYH-GO1-T-Y-10
1 |L50 P639587010 | /SATAHKE Valve Body 1
2 |L50 P639587020 %X Cover 1
3 |L50 P639587030| R34 FH SLuide Valve 1
4 [L50 P639587040| ATV VYT Spring 1
5 |L50 P639587050|F—LTL—} Name Plate 1
6 |L50 P639587060 | FAERY Screw 1
T |L50 P639587070 | FkrA+ v b Nut 1
8 |L50 P639587080 | FkAET v b Nut l
9 |L50 P639587090 | NAKRMFLE Bolt 8
10 |L50 P639587100| AT Y FEY Spring Pin 1
@ |Ls50 P639587110(0—Y 7 0-Ring 5
@ |L50 P639587120|0—V 7 0-Ring 2
L50 P639587130|0—=YU>¥7 0-Ring . 1
14 |L50 P639587140 = Cover 1
L50 P639587900( —JFw b Seal Kit 1
_______--—‘
-179-
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FLOW REGULATOR

7 8 E 5 2= £ ) = t ééﬁ iﬁﬁ %
ey Parts Mo, Parts Name Per thit | WEIGT Remarks
L50 P639591000 | 70-l¥ak-5- Flow Regulator 0YH-G03-A-Y-10
] |L50 P639591010 | /ST A Valve Body 9
2 |L50 P639591020 | A54 FF SLuide Valve 4 1
3 |L50 P639591030 | V7—+— Retainer 4 !
4 |L50 P639591040 | RFY T Spring 4 J
5 |L50 P639591050 | Fx—LFL—F Name Plate 2
6 |L50 P639591060 | @EExy Screw 4 J
7 |L50 P639581070 | AfE+ v b Nut 4
8 |L50 P639591080 | A7 FEY Spring Ping 4 1{
® |L50 P639591090(0—Y ¥ 0-Ring 8 -,
@ |L50 P639591100|0—Y ¥ 0-Ring 4 |
® |L50 P639591110 [0~y >y 0-Ring 4 |
L50 P639591900 | —Fv b Seal Kit 1
i
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ROAD RELIEF VALVE

F g B & & 8 & & =1 R lex|1me| @ 3
Key Parts No. Parts Name mif 'li-:i]lﬁﬁﬁ Remarks
L50 P639700000 | o-Fyy-7M7487S  Road Reliefl Yalve 1 ORE-603-DAS-10
' Ass'y '
1 [L50 P639700010 /YL AEE Valve Body - 1
2 |L50 P6&39700020 (| YVF—F— Retainer 1
3 |L50 P639700030| —F Seat 1
4 |L50 P639700040( RY—F Sleeve 1
5 |L50 P639700050| A7 Y 771 F(A) Spring Guide(A) 1
6 |L50 P639700060| A7 Y ¥4 F(B) Spring Guide(B) 1
7 |L50 P639700070| RFY ¥ Spring 1
9 |L50 P639700090|AVT74RTS37 Plug 1
10 |L50 P639700100| RAZVa— Screw 1
1l |L50 P639T00110| + v F Nut 1
12 | L50 P639700120| Fx—LTL—} Name Plate 1
13 | L50 P639700130 | FK—J Ball 1
@ |L50 P639700140( 0=V 7 0-Ring 1
® |L50 P63¢9T700150|0—VU 7 0-Ring 2
@ |L50 P639700160|O0O—1 ¥ 0-Ring 1
@ |L50 P639700170|O—Y ¥ 0-Ring 1
@ [L50 P639700180| O—Y ¥ 0-Ring 1
@ |L50 P639700190|/Sv 2T v 7Y 7 Back Up Ring 1
20 |L50 P639700200| ATV TEY Spring Pin 1
L50 P639700900| ¥—J/Fw b Seal Kit 1
I
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FLOW REGULATOR

T = % o B S 3 2 z ¥ EEEdE ar|-
Key Parls No. Parts Name Per Unit | WEIGIT Remarks |
L50 P639701000 | 7o-L4ab-3- Flow Regulator 1 TP-G01-A-1-95438

1 |L50 P639701010 | ,LT&EE Valve Body 1

9 |L50 P639701020| ALY Piston 2

3 |L50 P639701030 | 7Y 7 (A) Spring 2

4 |L50 P639701040 | 737 Plug 2

5 |L50 P639701050| A5 F# Sluide Yalve 2

6 |L50 P639701060| YF—7F— Retainer Z i
7 |L50 P639701070 | RFY ¥ Spring 2 |
8 |L50 P639701080 |FERY Screw 2 E
g |L50 P639701090|H+v b Nut 2 !
10 |L50 P639701100| RFY FEY Spring Pin 2

@ |Ls50 P639701110|0—Y 7 0-Ring 2

@ |L50 P639701120} 00—V 7 0-Ring 3

® |L50 P639701130|0—Y Y 0-Ring: 2

@ |L50 P639701140|0—Y 7 0-Ring 2

15 |L50 P639701150 | NARFMTSZ Plug 4

L50 P639701900| —AFv b Seal Kit 1
e B
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SHUTTLE VALVE

vy PLF

7 8 B 2 F 5 # £ ¥R 1sq|1®mo| @ E
Key Parts No. Parts HName ?:fhtl{ %ﬁ? Remarks
L58 P539176000| ¥+ FAF Shuttle Valve 1 10-GOL-9543)
| |L58 P539176010 |/ SLTAE Valve Body 1 L ‘
9 |L58 P539176090|RY—7 Sleeve 1 FI3-8485-6-02 ||
3 |L58 P539176100| 7%= Bushing 1 F15-8485-6-03 ||
@ |L58 P539176120(0—VY¥7 0-Ring 9 PL1-60 | .
® |L58 P539176130| 0~y 0-Ring 3 P14-50 |
® |L58 P539176140|0—YU>7 0-Ring 1 P16-90 ']
7 |L58 P539176150 |8 IR Steel Ball 1 18-3/8 ]
g |L58 P539176160|#—LFL—F  Name Plate I !
L58 P5391T6800| ¥—AFvh Seal Kit 1 @~® ;
|
|
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REDUCEING VALVE

—_—

F & g % & S & & & R Isa|1@0| @ 2
Key Parts No. Parts Name #ﬂf{ #I'?fl&l? ‘Ezmr!ts
L50 P639585000 | bia-yuitay Reduceing Yalve 1 0GE-G01-P3-10
9 |L50 P639585010 | /ST AKEK Valve Body 1
10 {L50 P639585020 | X7 —/LFF Spool Valve 1
11 |L50 P639585030| 7wz Bushing 1
12 [L50 P639585040| 7y yamy F Rod 1
13 |L50 P639585050( YFr—F— Retainer 1
14 |L50 P639585060| R7 Y »75&iF Spring Seat ]
15 |L50 P639585070| A7) ¥ Spring |
16 |L50 P639585080 | sFEER Screw 1
17 |L50 P639585090 | A+ v b Nut 1
18 |L50 P639585100 %  EK - Steel Ball 1
@ |L50 P639585110| 0—Y 7 0-Ring 4
@ |L50 P639585120(0—Y 7 0-Ring 1
@ |Ls50 P639585130(0—Y Y 0-Ring 1
@ |L50 P639585140| 0—VY ¥ 0-Ring 1
23 | L50 P639585150 | RARNT S Plug 1
24 | L50 P639585160| K—LTL—F} Name Plate 1
L50 P639585900| ¥—iFw b Seal Kit 1
T
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SOLENOID VALVE

7 5| B & = ° & =2 E3 73 &7 | LEBD| W X
REC ty | EE '
Key Parts No. Parts Name Per Wit | FEIGT Remarks I
-
L50 P639405000 | VL /A F/S7  Solenoid Valve Ass'y | 5 S
1] |L50 P639405060 | VL ./4 FaqJ/  Solenoid Coil 10 J
'|L50 P639405900 | =¥y b Seal Kit 1
i
__"'J L,____:
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SOLENOID VALVE

¥ g 5 8 & S i &a 4 ;3 158 | 1mo | @ *
Key Parts Ne. Parts Name :ﬁh:: l!ga? Remarks
L50 P639702000| L /AFss7  Solenoid Valve Ass'y 1 SA-G03-C6-D2
5 -50504
1 |L50 P639702010 | /SI7AKE Valve Body 9
2 |L50 P639702020| 2 (B) Cover(B) :
3 |L50 P639702030| RT—/ Spool 2
4 |L50 P639702040| VT —F+— Retainer 2
5 |L50 P639702050|E v~ Pin 2
6 |L50 P639702060| A7) ¥ (B) Spring 2
7 |[L50 P639702070| Y VL/AF Solenoid Planger 2
TSl p—
8 |L50 P639702080|YL/AFH4F  Solenoid Guide 2
9 |L50 P639702090 | AN—4— Spacer 2
10 |L50 P639702100| YL /A4 FAFvys% Solenoid Stoper 2
11 |L50 P639702110 VL /AFaf/  Solenoid Coil 2 4
12 |L50 P639702120|+.w F Nut 2 ,
17 | L50 P639702170| Xx—LFL—} Name Plate 1
18 | L50 P639702180|EHEZR Screw 2 JI
19 [ L50 P639702190|a%7% Conecter 2
20 | L50 P639702200 | <ANMENLE Bolt 8 U5 %25 l
21 |L50 P639702210| A5 Plug 1 TPHL/B
@ |L50 P639702220(0-1 ¥ 0-Ring 9 R0-P3
@ |L50 P639702230|0—Y vy 0-Ring 5 RO-P12 |
@ |L50 P639702240|0—Y % 0-Ring 4 R0-P28
@ | L50 P639702250|0—-Y v 0-Ring 9 RO-G20 ’
2T | L50 P639702270(/SvF7 Packing 9 -
28 | L50 P639702280(Y » 7 Ring 4
29 | L50 P639702290 | /SATEFIALE  Bolt 4 2
L50 P639702900| ¥—J/F b Seal Kit 1 o~
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SOLENOID VALVE
" 8 #H & & =5 1] & £ ¥ 1 & LE@o| @& *
Key Parts HNo. Parts Name Pﬁrnfh:: %ﬁi[dull‘f} Remarks
L50 P639703000| VL /A K7  Solenoid Valve Ass'y 1 SA-G03-A3Z-N-D2
A5 -50504
1 [L50 P639703010 | /ST Ak Valve Body 1
2 |L50 P639703020|& (B) Cover 1
3 |L50 P639703030| AF—/ Spool 1
-| 4 |[L50-P639703040|VF—F— Retainer 2
5 |L50 P639703050|E ¥~ Pin 2
6 |L50 P639703060| AFY > (B) Spring 2
7 |L50 P639703070| VYV /AF Solenoid Planger 2
FoVIy—
8 |L50 P639703080 | ¥ VW/AFKHAF  Solenoid Cuide 2
9 |L50 P639703090 | AN—%~— Spacer 2
10 [L50 P639703100 | VW/{FRbait- Solenoid Stoper 2
11 |L50 P639703110| YV /4 Fa4N  Solenoid Coil 2
12 |L50 P639703120|F b Nut 2
13 |[L50 P639703130|/ 7 Knob 2
14 |L50 P639703140 | RTFYVY Spring 2
15 |L50 P639703150 | FEfTEY Pin 2
16 |L50 P639703160 | NANfTERY Screw 2 W x20
17 |L50 P639703170 | X—LFL—F Name Plate 1
| 18 |L50 P639703180 | IEHER Screw 9
19 |[L50 P639703190 | %27 Conecter 2
20 |L50 P639703200 | "AATHLE Bolt 8 UG X 25
21 |L50 P639703210 |ABARMNTSZ Plug 1 TPH1/8
@ |[L50 P639703220 | 0—=Yx¥ 0-Ring 2 R0-P3
@ |L50 P639703230 | 0—-Y ¥ 0-Ring 5 R0-PI2
@ |L50 P639703240 | 0=V 7 0-Ring 4 R0-P23
® |L50 P639703250 | O—Y % 0-Ring 2 R0-G30
96 |L50 P639703260 | & Cover 1
27 |L50 P639703270 |+%wF> Packing 2
28 |L50 P639703280 | Yy Ring 4
29 |L50 P639703290 | /SA7EUTHENE  Bolt 4 U8 x80
30 |L50 P639703300 [/RANfTIEHRY  Screw 2 W X6
L50 P639703900 | —/¥ vy b Seal Kit 1 2~®
N
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MANUAL OPERATE VALVE

| " = % 2 5 = % = z i iz2a|i@an]| @ ¥
Rey | Parts Mo Parts Name ﬁ:: ﬂ"ﬁ? Remarks -
L50 P539180000 | v=a7 /A~ — FManual Operate 1 DHA-GO1-F5-86558 |
VTG Valve Ass'y i
I |L50 P539180010 |/ Sk Valve Body 1
2 |L50 P539180020 % (A) Cover 1 4
3 [L50 P539180030|% (B) Cover 1
4 |L50 P539180040| A7/—A%H Spqol Valve 1
5 |L50 P539180050| YF—+— Retainer 1
6 |L50 P539180060|2AF7Y vt Spring Seat 1
7 |L50 P539180070| 7 v¥a Bushing 9
8 |L50 P539180080( L +5 — Lever 1
9 |L50 P539180090| 7Y > Spring 1
10 [L50 P539180100| ¥ +/%5 Bel lows 1
1l [L50 P539180110|%—LFbL—F Name Plate 1
12 |L50 P539180120|1k»HEZR Screw 2 i
13 |L50 P539180130 | AAENFHENLH Bolt 8
14 |L50 P539180140|AfF735% Plug 1
15 |L50 P539180150 | EiFE Y Pin 1 B
16 |L50 P539180160|E v Pin 1
17 |L50 P539180170|38 b Crip 1
® |[L50 P539180180|0—Yyv¥ 0-Ring 9 P7 -
® (L350 P539180190|0—Yv¥ 0-Ring 4 P9
@ |[L50 P539180200| 00—V ¥ 0-Ring 2 .
@ |L50 P539180210|/%v 27w 7> Back Up Ring 2 P7
22 |L50 P539180220 %8 Ik Steel Ball 7
23 |L50 P539180230| Efikp# Clip Ring 1 =
L50 P539180900| »—iF vy F Seal Kit 1 G~D
|
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EER SR
REDUCTIONAL GEAR BOX

T ! 2 F B ® B & W B 1@ M =
Hikke
key Parts No, Parts Name Weight | Remarks
LOT PS52273000 | BEMA AL E—4 Oil Motor Ass'y L 105
#3 &
LO7T P552273400 BE G o Reductional Gear Box 1
1| LO7T P552273010 FTLFSFPAHETSR Gear 1
2 LOT P552273020 RV FrYBHITSE Gear 1
3 LOT P552273030 VIR iear 1
i LOT P552273040 ¥y Gear 1
5 LO7T P552273050 Aty Snap Ring 1
6 LOT P552273060 O-yu¥ 0-Ring 2
T LOT P552273070 r—rud Casing 1
8 | LOT P552273080 | /%4 Pipe I
9 LOT P552273080 xR Elbow 1 1/2
10 LOT P552273100 i X Plug 2 1/2
11 LOT P552273110 EE VT )LHE Elbow it 1/8X1/4
12 LOT P552273120 IT77TY —H— Alr Breathe 1
13 Lot P5522_?3],3EI FAy— 0il Level Gauge 1
14 LOT P552273140 J ey Pin 2
15 LOT P552273150 TAHENR Cover 1 M12
1 6 LOT P552273160 8= Cover 1
17 LOT P552273170 F A= 0il Seal 1
18 LOT P552273180 TN =T = o) Grease Nipple 1 1/8
18 LOT P552273190 RNARRTS 7 Plug 1 1/8
20 LOT P552273200 AEFL B Bolt 8 M10X30L
| LO7T P552273210 HAE =4 > Gear 1
22 LOT P552273220 FA4RZVYAAS5— Collar 1
23 LOT P552273230 A= Seal 1
2 4 LOT P552273240 O—S~XTYy ¥ Bearing 1 1535422217
25 L07 P552273250 O—-S~X710) ¥ Bearing 1 15334NJ218
26 L0O7T P552273260 FHi b Bolt 1
27 LO7 P552273270 F347F+¥ Gear 1l
: 28 LO7 P552273280 AR HEL Bolt 1 M10X45L
29 LOT P552273280 ANR——9—f Adapter 1
30 LO7T P552273300 AFAPMTw vy Washer 1
33 LOT P552273330 FI b Bolt 12 M12X120L
3 4 LOT P552273340 ThES Washer 12 M12
35 LOT P552273350 NABARTHEIL B Bolt 4 M12X40L
o
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EERA AT IVE—-F
Hydraulic 0il Motor For Slewing

it E B : 154 | 1@
ﬁxef Eﬂ1='a.:-“ts :f;., : ’ Parts Hafe " i‘,lgn:: ﬁtﬁ‘;ﬁ} ﬁ;emrk:?
L07 P552272000 | fEEAAALE—2F Hydraulic 0il Notor 1
For Slewing

1 |L07 P552272010 Tﬁ—.}‘j"ﬂ‘?? Block 1
2 |L0T P552272020 | 2702 Inauy Spring Housing 1
3 |L07 P552272030|A797)n9n) Bearing Housing 1
4 |L0T P552272040| AA¥¥ T b Shaft 1
5 |L0T P552272050| KFL—} Plate 1
6 |L0T P5522T72060| 75 ¥ Flange i
7 |[L07 P552272070 |7 FL =} Plate 1
8 |L07 P552272080(—%YU—23LT  Valve 1
9 |L07 P5522720090| FyZHK-V 1
10 [L07 P552272100 | #AWH Ky 2KV 1
i1 |LOT7 P552272110| EX}F Y Piston 1
12 |L07 P552272120| A vF—na-2 Inner Roter 1
13 |LO7 P552272130| 7% —-n—% Quter Roter 1
14 |LOT P552272140|0—73 Roller 1
15 |L07 P552272150| #A ¥ —Jb Dust Seal 1
16 |L0T7 P552272160|+%w 47w 7V »% Back Up Ring 1
17 |L0o7 P552272170| XUV X-RBing 1
18 |LOT P552272180 | BEAZ - Collar 1
19 |LO7 P552272180 |37 ¥ %2 b Valve Shaft 1
20 |LO7 P552272200| F%—-AFL—}F Nape Plate 1
21 |[L0O7 P552272210 (| 34 /35 Spring 9
22 |LOT P552272220| 74 AZE Disk Plate 1
23 |L07 P552272230 | 7-A-o-3470/ Rolling Bearings 1
94 |LO7 P552272240| F4 AZ7IEA Disk Plate . T
25 |L07 P552272250 | EE#EiR Friction plate 8
26 |LOT P552272260 | *h BAY-M3I- Seal Collar 1
27 |LOT P552272270| M4 0+w b Nut 1
28 |LOT P552272280| XFY Y Spring 1
29 |LOT P552272290( F— Key ) |
30 |LOT7 P552272300| AN-—% Spacer 1
31 |LOT P552272310| RSV FE Spring Pin 2
32 |LOT P552272320| =—-Fio-75 Needle Robber 1
33 |LOT P552272330 | $5K Steel Ball 1
34 |LOT P552272340 | F=NXTVY %  Ball Bearing 2
35 |LO0T7T P552272350|=—-Filo-73 Needle Robber B
36 |LOT P552272360 | Fi{is}/sia Bush 1
37 |LOT -P552272370| CHUXw I Rivet 2
38 |L07 P552272380|0-Y Y 0-Ring 1 HsTO
39 |LOT P552272380| 00—V ¥ 0-Ring 1 Hs80
40 |L07 P5522T72400| 0=V 7 0-Ring b BsT0
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EEAAAILE-F
Hydraulic 0il Motor For Slewing

=] o 18% | 180 a3
el R = paco (aan) N
41 [LOT P552272410|0—Y ¥ 0-Ring 1 Hs30
42 |LOT P552272420|0-y ¥ 0-Ring 1 Hs90 ¥
43 |[LOT7 P552272430| F+ v FRAZ Y 2— Cap Screw 8 12,97 W
44 |LOT P552272440 | %4+ v FXZ Y~ Cap Screw 4 12,91 o
45 [LOT P552272450 | §ika 752 Plug 1 fe
46 [LO7 P552272460| YAAER Plug 2
47 |LOT7 P552272470|=-FiLo-35 Needle Robber 2
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FANE -3
OIL COOLER
57 8 ¥ & & 8 & b E=1 ¥R &S| 1M | & E
Key Parls No. Parts Name Fﬂﬁ %&? Remarks
MOO P639184000(A1N2—5 Dil Cooler Ass'y 1 | 65 [A04-E3024-Ress
1 |MOO P639184010|35vx—% Rdiater 1
2 [MOO P639184020| 77> Fan 1
J |MOO P639184030| E—4— Moter 1 P§-402582
4 (MO0 P639184040]|4 i Plate 1 l
5 |MOO P639184050| 77—  C(asing I
6 (MO0 P639184060|7—4 Arn ! |
7 MO0 P639184070|5Ux—2(2@H:  Cover 1
8 |MOO P639184080| =& F Stand 2 ,
9 |MOO0 P639184090| 3 vz —#EUT+L FBolt 4
10 |[MOO P639184100|+ v} Nut. 8
11 [MOO P639184110|R~<—4 Spacer 4 l
12 |M0O0 P639184120| ®—#EmfHENLF  Bolt 4
13 |MOO P639184130| 7—LEfFHENLF  Bolt 4 ]
14 MO0 P639184140| +« b Nut 4
I5 |MOO P639184150| 77w =% Bolt 8
Efs A b
16 [MOO P639184160| X% > FEIFHHL b Bolt 4
17 [MOO P639184170|#w k Nut 4
18 [MOO P639184180(TLF v Bush 1 i
T =
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RELIEF VALVE FOR AIR CLEANING
= = L &% | 1 @0 -
Hﬂef 'ﬂPa?:s ::. ? . l::rts Nafr: N ﬁ,‘ E,.:‘.’ ‘.;_‘,EL}';’ tﬁFternar}rt:,5
L50 P535418000 | ZRMELI ML Relief Valve Ass'y 1
I [L50 P535418010 | ifhE Spring Case |
2 |L50 P535418020| 4 g Valve Seat |
3 |L50 P535418030|F & Valve l
4 |L50 P535418040|FHF Spindle l
5 |L50 P535418050|1if hH Spring 1
6 |L50 P535418060| Fi&idh= Spring Plate 1
7 |L50 P535418070| E&piths Spring Plate |
8 |LS0 P535418080 | Mfihl Adjusting Screw 1
9 |L50 P535418090|wy s+ k Lock Nut 1
10 |L50 P535418100| %+ Cap l
Il [L50 P535418110/|%8 & Name Plate 1
12 |L50 P535418120| Y~Xy} Rivet 2
13 [L50 P535418130| # 24w | Gasket |
14 |L50 P535418140| =24 w | Gasket l
I5 [L50 P535418150| —pyo¥ Seat Ring 1
16 |L50 PS535418160|+w bz Set Screw 1
JAMYALCTH ONMA EETOHOHACDCOR
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S (ELHf)

DISTRIBUTER VALYE WITE RELIEF VALVE

i - 15% | 1 @o
Wr | o e Y e i I
L56 P537336000 | &84 (LL&JFF) Distribute Valve Ass'y | 2
HliLon With Relief Valve
L56 P537336990 | 4EFHIS Distribute Valve Ass'y| 2
1 |L56 P537336010| ftidips Body 2
Z |L56 P937336020| 4 Valve Distribute 2
d |L56 P537336030 | 484 Valve Distribute 2
4 |L56 P537336040]| 44f# Valve Distribute 2
9 |L56 P537336050| x4« k Gasket 8
6 |[L56 P537336060] R8BS Body 2
7 |L56 P537336070| £k Bolt 4
8 |L56 P537336080| w44} Lock Nut 4
9 |L56 P537184090| %4+ Valve Relief 12
=209 -
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DISTRIBUTER VALVE WITH RELIEF VALVE
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TOTF—FHA M Ne—%
0il Moter For Agitator

= o 168 | | mo
ﬁcerﬁ @I;a::s i:. ? : I:arts Namze * ﬁﬂh:{ ‘,,;E,",%’ ﬁl'Ftermarlu;ﬂ?
LO7 P536618000| MEE—5M7&  0il Notor Ass'y [ | 11
I |L07 P536618010|#HR—FToys Portbrock 1
2 [LOT7 P536618020| 75 Flange 1
3 [LOT P536618030| ¥+ 7 F Shaft 1
4 [LO07 P536618040| o—%Yy—si) Rotary Valve 1
5 [LOT7 P536618050| FL—} Plate T
6 [LO7 P536618060(4>+—o—%—  [nner Rotor 1
T |LO7 P536618070| 7% —o—%—  Quter Rotor 1
8 [LO7 P536618080| 4 »¢ — Cover 1
@ |L07 P536618090| v—nyvyr Sealring 1
10 [LOT P536618100| %7 #54 Sub Body 1
1 |LO7 P536618110| Fuy -2 Dogbone I
12 |L07 P536618120| Fy##i—> Dogbone |
13 [LO7 P536618130]| %« b : Nut |
14 [LO7 P536618140]|% — Key 1
15 |LO7 P536618150| 2~_—+ Spacer 1 :
16 [LO7 P536618160|~_RT7 Yy Bearing 1
@ |LO7 P536618170|X—yyvs X-Ring 1
® [LO7 P536618180(/<y%7»7Y>% Back Up Ring 1 o
® |LO7 P536618190| 44— 0il Seal 1
@ |L07 P536618200|0—y>¥ 0-Ring 3
@ [L07 P536618210|0—y ¥ 0-Ring 1 '
@ |L07 P536618220(0—y ¥ 0-Ring 2
@ |L07 P536618230( 00—y’ 0-Ring 1 :
@ |L07 P536618240(0—y vy 0-Ring 1
25 |L07 P536618250|E Pin 2
2 |L07 P536618260|M Steel Ball , 2
27 |LO7 P536618270|Fxw 207 Check Valve Body 2 '
28 [LO7 P536618280| v %y k Magnet ]
29 |LO7 P536618290|+# J R Bolt - 4
30 [LO7 P536618300|u — 5 Roller 2
31 [LO7 P536618310|o — 5 Roller 5 &
32 [LO7 P536618320|F 5 # Plug 1 :
33 |LO7 P536618330|4# L b Bolt 8
34 |L07 P536618340|% i Name Plate 1 .
3 |L07 P5366183850| L Pin 2
36 |LO7 P536618360| & Pin 2 i
LO7 P536445900]| »—n%y b Seal Kit 1 ®. O~®
() ¥ £
LO7 PE36462900] v—L#y b Seal Kit I B~® :
(% 7 MEB)
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ToRUABY =707
Relief Valve For Qutrigger

= # & F 5 g & & IF | &% | B3k | Z
Key Parts No. Parts Name Uty | Ke Remarks
L52 P639294000 |79 hyARIY—7/07 2 RD1-02T-HD-330
Relief Valve For Outrigger
1|L52 P639294010 |k Body 1
2|L52 P639294020|—F Seat 1
3|L52 P639294030 |+FXwwb Poppet 1
4| L52 P639294040 |H1F Guide 1
5|L52 P639294050 | RSB Spring Seat 1
B|L52 P6398294060 |AFYZ7EL Spring Push 1
TIL52 P639294070 | RVFvu? Polycap 2
8|L52 P639294080 |XFSV¥ Spring 1
9|L52 P639294090 vy HiEEARY Screw 1
10|L52 P639294100 |X=L7L—} Name Plate 1
11|L52 P639294110 |fTAs% Hammer [ron 1
17|L52 P839204170|0-Y>Y 0-Ring 1 1A-P6(4D-P6)
18|L52 P639294180|0-Y>¥ 0-Ring 1 1A-P20(4D-P20)
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